
257098501001 驱动桥（TRANSAXLE) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

 

  

 

    

1 257098520001  轮边减速总成-PR35·39B·2·1-5594 

Rim Reduction 

Assembly 

2   

      2 257098520002  制动毂-PR35·21H-1-1-3015 Brake hub 2   

      3 257098520003  油封 120×150×12 Oil seal 120×150×12 1   

     

 

4 257098520004  

左右制动器-52-11254-10004-0810004-

08-4285 

Left and right brakes 1   

      5 257098520005  螺栓 M16×1.5×55  bolt M16×1.5×55 8   

      5 910100400030  螺栓 M16×1.5×45  bolt M16×1.5×45 12   

      6 910400500010  弹垫 16 washer 16 20   

      7 910100300051  螺栓 M12×35  bolt M12×35 4   

      

8 257098520006  电机支架盖板-PR35·31B-2-2-6469 

Motor bracket cover 

plate 

1   

      

9 257098520007  电机支架密封垫-PR35·31B-1-1-6468 

Sealing gasket for 

motor bracket 

1   

      

10 910300100008  螺母 M12 

 

Nut M12 

4   

      11 257098520008  主减速器总成-PR35·31B·1·1-6470 Main reducer assy 1   

      12 910600100036  圆柱销 12×32 Cylindrical pin12×32 2   

      13 257098520085  螺栓 M12×60  bolt M12×60 4   

      13 257098520009  螺栓 M12×35  bolt M12×35 8   

      14 910400500008  弹垫 12 washer 12 12   

      15 257098520010  桥壳总成-PR35•39•3-3403 Axle housing  1   

      16 910800900001  组合垫圈 20 Washer 20 3   

      17 257098520011  磁性油塞 M20×1.522×1.5-FYQ-2-0002 Magnetic oil plug  3   

      18 257098520012  放气塞座-PR35·21H-4-4-5827 Bleed plug seat 1   

      19 257098520013  通气塞-PR35·21-66-2595 Vent plug 1   

      20 257098520014  半轴-PR35·39-11-3386 Half shaft 2   

                      

      

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    1 



257098501002 轮边减速总成/RIM REDUCTION ASSEMBLY 

 

  

 

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

1 257098520015  磁性油塞 M14×1.5-FYQ-6-6 

Magnetic oil plug  

M14×1.5 

2   

2 910800900004  组合垫圈 14 Washer 14 2   

3 257098520086  螺栓 M20×25-GB/T 5783-2000-2027 Bolt M20×25  6   

4 910400500007  弹垫 10 Spring cushion 10 6   

5 257098520016  轮边端盖-PR35·21H·2-9-3406 Wheel end cover 1   

6 257098520017  

O 型圈  136(内)×2.65-GB 3452.1-82-

2276 

O -ring 136×2.65 1   

7 910100300051  螺栓 M12×35 Bolt M12×35 15   

8 910400500008  弹垫 12 Spring cushion 12 15   

9 257098520018  行星架-PR35·39·2-1-3396 Planet carrier 1   

10 257098520019  行星轴-PR35·21H·2-5-3024 Planetary shaft 4   

11 257098520020  

钢球 φ5.953(15/64"）-GB/T 308-

1984-2228 

Steel ball 4   

12 257098520021  行星轮隔套-PR35·21·2-17-930 Planetary gear spacer 4   

13 257098520022  滚针 φ2.5×20-GB/T 309-2000-2232 Roller pinφ2.5×20 280   

14 257098520023  行星轮-PR35·39·2-3-3398 Planet wheel  4   

15 257098520024  行星轮垫片-PR35·21·2-10-925 

Planetary wheel 

gasket 

8   

16 257098520025  调整支柱-PR35·21H·2-10-3407 Adjustment pillar 1   

17 257098520026  太阳轮-PR35·39·2-4-3399 Sun gear 1   

18 257098520027  

螺钉(内六锥端)  M12×45-GB/T 78-

1985-2124 

Screw M12×45 1   

19 257098520028  花键套-PR35·39·2-6-3401 Spline bushing 1   

20 257098520029  铜套-PR35·39·2-5-3400 Copper sets  1   

21 257098520030  

圆螺母 M75×2×12-PR35·21H·2-8-

3027 

Round nut M75×2×12  1   

22 257098520031  内齿轮-PR35·39·2-2-3397 Internal gear 1   

23 910100300023  螺栓 M8×25 Bolt M8×25 2   

24 910400500006  弹垫 8 Spring cushion 8 2   

25 257098520032  保险片-PR35·21H·2-1-3020 safety pin 1   

26 257098520033  

轴承 (锥滚) 30221(7221E)-GB/T 297-

1994-2178 

Bearing 30221  1   

27 257098520034  轮毂-PR35·21H·2-2-3021 Wheel hub 1   

28 257098520035  

轮辋螺母组件(右旋)-PR35·21H·2-2-

3021 

Rim nut assembly-RH  10   

29 257098520036  轮辋螺栓(右旋)-PR35·39B·2-2-5923 Rim bolt-RH  10   

30 257098520037  轮辋小螺母(右旋)-PR35·39B·2-4-5929 Small rim nut-RH 10   



31 257098520038  

定位螺栓 M16×1.5×60-PR35·39B·2-

4-5929 

Locating bolt 10   

32 257098520039  油封 FB 100×125×13 

Oil seal FB 

100×125×13 

1   

33 257098520040  

轴承 (锥滚) 30220-GB/T 297-1994-

2177 

Bearing 30220  1   

          2 

           

           

           

257098501003 变速箱/ GEARBOX 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  910100400018    螺栓 M12×1.5×35 Bolt M12×1.5×35 10    

 

  

 

    

2  910400500008  弹垫 12  Spring cushion 12 10    

      3  257098520041  电机支架-PR35·31B·1-3-6473 Motor bracket 1    

      4  257098520042  平垫 10-GB/T1230-1991-5404 Washer10 1    

      

5  257098520043  

直通油杯 M10×1-JB/T9740.1-1995-

2346 

Straight oil cup 

M10×1 

1    

      6  257098520044  花键套-PR35·31B·1-5-6475 Spline bushing 1    

      

7  257098520045  

螺母（尼龙）M24×1.5-GB889-80-

2003 

Nut (nylon)M24×1.5 1    

      

8  257098520046  法兰压紧片-PC15·1-1-0593 

Flange compression 

piece 

1    

      9  910100300036  螺栓 M10×25 BoltM10×25 8    

      10  910400500007  弹垫 10  Spring cushion10 8    

      11  257098520047  法兰密封片-ZL30·06·1-28-1665 Flange seal 1    

      12  257098520048  输入法兰-PR35·30B·1·1-5931 Input flange 1    

      13  257098520049  手制动器-JF·B·ZL30·A-6471  Handbrake 1    

      14  257098520050  油封 SG 55×80×12-HG4-692-67-2312 Oil seal SG 55×80×12 1    

      

15  257098520051  

内六角螺钉 12×70-GB/T70.1-2000-

2906 

Socket head cap 

screws 

6    

      

16  257098520052  

螺栓 M12×1.5×25-GB/T5786-2000-

2064 

 Bolt M12×1.5×25 4    

      17  257098520053  连接体-PR35·31B·1-4-6474 Connector 1    

      18  257098520054  隔套-ZL30·06·1－31-1668 Spacer 1    

      

19  257098520055  

 轴承 31308-GB/T297-1994-5612

（40×90×25.25） 

Bearing 31308 2    

      

20  257098520056  轴承调整垫片-PR35·39·1-5-3391 

Bearing adjusting 

washer 

1    

      21  257098520057  轴承套-PR35·39·1-3-3389  Bearing sleeve 1    

      22  257098520058  隔套-PR35·39·1-4-3390  Spacer 1    



      

23  257098520059  

O 型密封圈 125×3.1 -GB1235-76-

2248 

O-ring 125×3.1  1    

      24  257098520060  调整垫片-PR35·21·1-3-0910  Adjusting washer 1    

      25  257098520061  角齿-PR35·31B·1-1-6472 Angle teeth  1    

      26  257098520062  轴承 NUP2305E-GB/T285-1994-5665 Bearing NUP2305E 1    

      27  257098520063  轴用挡圈 25-GB897.1-86-1968  Circlip for shaft 25 1    

      28  257098520064  托架 -PR35·21·1-9-3018 bracket 1    

      29  257098520065  轴承 32214-GB/T297-94-5614 Bearing 32214 2    

      30  257098520066  调整螺母 -PR35·21·1-10-0908 Adjusting nut 2    

          31  257098520067  螺栓 M10×20-GB/T573-2000-2026 Bolt M10×20 4    

          3 

           

           

           

257098501003 变速箱/ GEARBOX 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

 

  

 

    

32  257098520068  调整螺母保险片-PR35·21·1-18-0915 Adjusting nut fuse 2    

      33  257098520069  保险垫片-PR35·21·1-19-0916 Safety washer 2    

     

 

34  257098520070  

轴承盖 Bearing cap-PR35·21·1-20-

0917 

Bearing cap 2    

      35  257098520071  垫圈 16-PR35·21·1-20-0917 Washer 16 4    

      36  257098520072  螺栓 M16×95-GB/T1228-1991-2098 Bolt M16×95 4    

      

37  257098520073  

螺栓 M12×1.25×88-ZL30·06·1-21-

1661 

 BoltM12×1.25×88 12    

      38  257098520074  垫圈 12 -ZL30·06·1－34-1670 Washer 12 12    

      

39  257098520075  差速器左壳 -PR35·21·1-13-0911 

Left housing of 

differential 

1    

      40  257098520076  球面垫圈-PR35·21·1-16-0914  Spherical washer 4    

      41  257098520077  行星齿轮-PR35·21·1-15-0913  Planetary gear 4    

      42  257098520078  十字轴-PR35·21·1-14-0912 Cross shaft 1    

      43  257098520079   半轴齿轮-PR35·21·1-11-0909 Axle gear 2    

      44  257098520080  半轴齿轮垫片-PR35·21·1-12-0910 Axle shaft gear gasket  2    

      45  257098520081  盆齿 -PR35·31B·1-2-6472 Pot teeth 1    

      

46  257098520082  差速器右壳 -PR35·21·1-8-0906 

 Differential right 

housing 

1    

      47  910400500009  弹垫 14  Spring cushion 14 12    

      48  257098520083  螺栓 M14×1.5×40  Bolt M14×1.5×40 12    

          4 

           

     

 

 

  

   



           

257098501004 驱动轮安装(Drive wheel installation) 

 

  

 

        

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      

A 257013010002  

轮胎总成 355/50-20(实心) 

Tire assembly 355/50-

20 (solid ) 

2 

8T 

     

 

A 

257013010003  轮胎总成 355/50-20(环保实心) 

Tire assembly 355/50-

20 (Eco-friendly 

solid ) 2  8T/选装 

      

A 257013010000  

轮胎总成 355/65-15(实心) 

Tire assembly 355/65-

15 (solid ) 

2 6-7T 

      

A 257013010004  

轮胎总成 355/65-15(环保实心) 

Tire assembly 355/65-

15(Eco-friendly 

solid ) 

2 6-7T/选装 

      1  257013011001  轮辋总成 10.00/1.7-20 

Rim assembly 

10.00/1.7-20 1  8T 

      1  257013011003  轮辋总成 9.75-15 Rim assembly 9.75-15 1  7T 

      2  257013011002  轮胎 355/50-20(实心） 

Tires 355/50-20 

(solid) 1  8T 

      2  257013011005  轮胎 355/50-20(环保实心) 

Tires 355/50-20 (Eco-

friendly solid ) 1  8T 

      2  257013011006  轮胎 355/65-15(实心) 

Tires 355/65-15 

(solid ) 1  

6-7T 

      2  257013011007  轮胎 355/65-15(环保实心) 

Tires 355/65-15(Eco-

friendly solid )   

6-7T 

          5 

     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

      

      

 

     

           



257098501005 转向桥/STEERING AXLE 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

 

  

 

    

1  910100400009  螺栓 M12x1.25x25/白锌 

Bolt 

M12x1.25x25/white 

zinc 

2    

     

 

2  910400500008  弹垫 12/白锌 

Spring pad 12/white 

zinc 

2    

      

3  257098520100  轴端挡板/白锌-22654-32271B  

Shaft end baffle/white 

zinc 

2    

      

4  257098520101  调整垫 φ71xφ100x6-25906-32141 

Adjusting pad φ 71x φ 

100x6 

2    

      

5  257098520102  滑动轴承 φ70xφ75x40-25906-12581 

sliding bearing φ 70x 

φ 75x40 

4    

      6  257098520103  后桥支座-25906-12571  Rear axle support 2    

      

7  257098520104  调整垫 φ71xφ100x1-25904-32151 

Adjusting pad φ 71x φ 

100x1 

2    

      

8  257098520105  调整垫 φ71xφ100x0.5-25904-32161 

Adjusting pad φ 71x φ 

100x0.5 

2    

      

9  257098520106  直通式滑脂嘴 Z1/8-Q701B06 

Straight grease nozzle 

Z1/8 

5    

      

10  257098520107  

六角螺栓 M20X1.5X50/白锌-B0530-

20050B  

Hexagonal bolt 

M20X1.5X50/white 

zinc 

4    

      

11  910400500012  弹垫 20/白锌 

Spring pad 20/white 

zinc 

4    

      

12  257098520108  圆柱销 B16x32-B3130-16032  

Cylindrical pin 

B16x32 

2    

      

13  257098520109  

1 型六角螺母 M16/白锌-B4133-

00016B 

Type 1 hex nut 

M16/white zinc 

2    

      

14  257098520110  

内六角锥端紧定螺钉 M16X45/ 白锌-

B8050-16045B 

Internal Hexagonal 

pyramid cone end set 

screw M16X45/white 

zinc 

2    

      

15  910400500010  弹垫 16/白锌 

 Spring cushion 

16/white zinc 

2    

      16  910100300025  螺栓 M8x35 Bolt M8x35 3    

      

17  910400500006  弹垫 8/白锌 

 Spring cushion 

8/white zinc 

12    

      

18  257098520111  保护盖上端-AA9G4-32001 

Upper end of 

protective cover 

1    

      

19  257098520112  保护盖侧壁-AA9G4-32011 

Protective cover 

sidewall 

1    



      20  257098520113  密封垫片-25784-32421 Sealing gasket 1    

      

21  257098520114  油封 Φ45XΦ55X8-E01D4-12151 

oil seal Φ 45X Φ 

55X8 

3    

      

22  257098520115  滚针轴承 Φ45XΦ55X24-Z-942/45 

Needle bearing Φ 45X 

Φ 55X24 

8    

      

23  257098520116  单向推力球轴承 198911P-Z-198911P 

Unidirectional thrust 

ball bearing 198911P 

2    

      

24  257098520117  右转向节总成-AQ-Z07N1-20311 

Right steering knuckle 

assembly 

1    

      

25  257098520118  

U 型密封圈 B95x130x12D-Z6301-

09534 

U-shaped sealing ring 

B95x130x12D 

2    

      

26  257098520119  圆锥滚子轴承 32215-Z-32215  

Tapered roller bearing 

32215 

2    

      

27  256598513513  螺母 M20×1.5-B4223-00020B  

Nut M20 × one point 

five 

12    

      28  257098520120  轮毂-25784-32291Z hub 2    

      29  257098520121  轮毂螺栓/白锌-24354-42301S  Hub bolts/white zinc 12    

      30  257098520122  轮毂螺母-24354-42301S  hub nut 12    

          31  257098520123  轮毂盖-22654-32281  Wheel hub cover 2    

          6 

           

           

           

257098501005 转向桥/STEERING AXLE 

 

  

 

        

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      32 257098520124  螺母 M55x2-B4832-00055  Nut M55x2 2    

      33 257098520125  止动垫圈 55-B5512-00055 Stop washer 55 2    

      34 257098520126  加大圆螺母-A02Z4-32171  Enlarged round nut 2    

      35 257098520127  圆锥滚子轴承 32211-Z-32211  圆锥滚子轴承 32211 2    

      

36 257098520128  直通式油嘴 M6-Q700B06  

Straight-through oil 

nozzle M6 

4    

      

37 257098520129  连杆销/白锌-A43E4-30241B  

Connecting rod 

pin/white zinc 

4    

      

38 257098520130  向心关节轴承 GE30ES-Z-GE30ES  

Radial joint bearing 

GE30ES 

4    

      39 257098520131  连杆-AA5A4-32051  connecting rod 2    

      

40 257098520132  Z 轴用弹性挡圈 30-B6150-00030 

Elastic retaining ring 

for Z-axis 30 

4    

      

41 257098520133  螺栓 M8X16/白锌-B0330-08016B 

Bolt M8X16/white 

zinc 

9    

      42 257098520134  主销下盖-25784-32141BX Main pin lower cover 2    

      43 257098520135  隔套-25784-32151 Spacer sleeve 2    



      

44 257098520136  转向节主销-AQ-Z07N1-32001 

Steering knuckle 

kingpin 

1    

      45 257098520137  螺钉 M8X8-B8330-08008  Screw M8X8 1    

      46 257098520138  转角定位器-AQ-Z01N1-40291 Corner locator 1    

      47 257098520139  调整垫-25784-32161 Corner locator 2    

      48 257098520140  转向油缸总成-AQ-Z07N1-20201 Cylinder GP-Steering 1    

      49 257098520148  喉箍/130-150-A43E4-10200 Hoop/130-150 2    

      50 257098520142  护套-A43E4-30607CHT sheath 2    

      

51 257098520143  转向桥体总成-AQ-Z07N1-20101  

Steering axle body 

assembly 

1    

      

52 257098520144  左转向节总成-AQ-Z07N1-20301  

Left steering knuckle 

assembly 

1    

      

53 257098520145  转向节主销-AQ-Z07N1-20301  

Steering knuckle 

kingpin 

1    

      

54 257098520146  主销端盖（上）/白锌-25784-32411B 

Main pin end cover 

(upper)/white zinc 

1    

      

55 257098520147  90°弯颈式滑脂嘴-Q701B90  

90 ° curved neck 

grease nozzle 

1    

          7 

           

           

     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   



 

257098501006 转向油缸/Steering cylinder 

 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      A 257098520140  转向油缸总成-AQ-Z07N1-20201 Cylinder GP-Steering 1    

      

B 257098520141  油缸修理包（转向油缸） 

Cylinder repair kit 

(steering cylinder) 

1    

      1  ▲ 闷盖 M16x1.5 Cover M16X1.5 2    

      2  ▲ 缸筒体 Cylinder block 1    

      

3  ▲ 导向套支撑环 

Guide sleeve support 

ring 

2    

      4  ▲ O 型密封圈 109.4x3.1 O-ring 109.4x3.1 2    

      

5  ▲ 钢背轴承 85x90x80 

Steel back bearing 

85x90x80 

2    

      6  ▲ 隔套 bushing 2    

      7  ▲ 导向套 Guide sleeve 2    

      

8  ▲ 轴用密封圈 85x100x9 

Shaft seal ring 

85x100x9 

2    

      9  ▲ 防尘圈 85x97.2x7.1 Dust ring 85x97.2x7.1 2    

      10  ▲ 挡圈 85x100 Stop Ring 85x100 2    

      11  ▲ O 型密封圈 110x5.7 O-rings 110X5.7 1    

      12  ▲ 支撑环 Support rings 1    

      13  ▲ 活塞杆总成 Piston rod assembly 1    

          8 

           

 

 

 

    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

   

           



257098501007 转向轮安装（Steering wheel installation） 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      A 257015510001  轮胎总成 250-15 Tire Assembly 250-15  2  包含 1、2 

      1  257015511001  轮辋总成 7.50V-15(8T) 

Rim Assembly 7.50V-

15 (8T) 1    

     

 

2  256513011010  轮胎 250-15（实心朝阳） 

Tires 250-15 (solid 

Chaoyang) 1    

                  

                  

                  

                  

                  

                  

                  

                  

                  

          9 

           

      

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    

           



257098501008 车架/FRAME 

 

  

 

        

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      

1  910100300036  螺栓 GB5783-M10x25-8.8 

Bolt GB5783-

M10x25-8.8 

3    

      

2  910400500007  弹簧垫圈 GB93-10 

Spring cushion GB93-

10 

3    

     

 

3  910400200004  大垫圈 GB96.1-10-200HV 

Large washer GB96.1-

10-200HV 

3    

      

4  257021512001  仪表架焊合 

Instrument frame 

welding 

1    

      

5  940400400001  板簧螺母 M6-t(2-4) 

Leaf spring nut M6-t 

(2-4) 

6    

      

6  910100300002  螺栓 GB5783-M8x20-8.8(黑) 

Bolt GB5783-M8x20-

8.8 (black) 

4    

      

7  910400500006  弹簧垫圈 GB93-8 

Spring cushion GB93-

8 

4    

      8  257021523001  折弯板 Bending plate 1    

      

9  910100300020  螺栓 GB5783-M8x16-8.8 

Bolt GB5783-M8x16-

8.8 

4    

      

10  910400200003  大垫圈 GB96.1-8-200HV 

Large washer GB96.1-

8-200HV 

4    

      

11  255021520109  缓冲垫 Φ140xΦ13x25 

Cushion Φ 140x Φ 

13x25 

4    

      

12  910200400018  螺钉 GB70.3-M6x20-8.8 

Screw GB70.3-

M6x20-8.8 

2    

      13  257021520005  橡胶垫 Rubber pad 2    

      14  257021520004  橡胶垫 Rubber pad 2    

      15  257021520003  漏斗 funnel 1    

      16  257021516001  销轴焊合 Pin welding 2    

      17  941100100001  螺钉 M8x12-8.8 Screw M8x12-8.8 8    

      18  253522020024  橡胶封盖 Rubber cover 4    

      19  257021515001  门板焊合 Door panel welding 2    

      20  257021520006  进气窗 Air intake window 1    

      

21  257021520007  护罩 

shield 

 

 

1    

      22  257021511001  车架焊合 Frame welding 1    

      23  257021520002  挡泥板 fender 2    

      24  941100100004  螺钉 M10x30-8.8 Screw M10x30-8.8 8    

      25  256521521088  盖 cover 2    

           



257098501009 护顶架/Parking brake system 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257022021037  起吊槽口盖板 

Lifting notch cover 

plate   1    

     

 

2  255022020002  防护罩二(异型管) 

Protective cover II 

(special shaped tube) 1    

      3  257022021039  顶棚玻璃 Glass ceiling   1    

      4  255022020001  防护罩一(异型管) 

Protective cover I 

(special shaped tube) 1    

      5  910100300022  螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8X20-

8.8 2    

      6  910400100006  平垫圈 GB97.1-8-201HV 

Plain washers 

GB97.1-8-200HV 2    

      7  910400500006  弹簧垫圈 GB93-8 

Spring washers GB93-

8 2    

      8  910301300003  螺母 GB17880.1-M8-18 

Nuts GB17880.1-M8-

18 10    

      9  257022020001  支架(警示灯) Support(alarm light) 1    

      10  255022020029  把手 Handle 2    

      11  257022020002  支架(后视镜) 

Support(rearview 

mirror) 1    

      12  910400100005  平垫圈 GB97.1-6-201HV 

Plain washers 

GB97.1-14-200HV 2    

      13  910400500005  弹簧垫圈 GB93-6 

Spring washers GB93-

6 2    

      14  910400500010  弹簧垫圈 GB93-16 

Spring washers GB93-

16 4    

      15  910100300068  螺栓 GB5783-M16x30-8.8 

Bolt GB5783-

M16X30-8.8 4    

      16  910400100018  平垫圈 GB97.1-16-200HV 

Plain washers 

GB97.1-16-200HV 4    

      17  257022020004  垫板 Subplate 6    

      18  910301300002  螺母 GB17880.1-M6-16.5 

Nuts GB17880.1-M6-

16.5 2    

      19  910100300068  螺栓 GB5783-M14x30-8.8 

Bolt GB5783-

M14X30-8.8 4    

      20  910400500009  弹簧垫圈 GB93-14 

Spring washers GB93-

14 4    

      21  910400100009  平垫圈 GB97.1-14-200HV 

Plain washers 

GB97.1-14-200HV 4    

      22  910200200057  螺钉 GB70.1-M8x20-8.8 

Bolt GB70.1-M8X20-

8.8 4    



      23  910100300011  螺栓 GB5783-M6x20-8.8 

Bolt GB5783-M6X20-

8.8 2    

      24  257022020008  扣板 Buckle 1    

      25  257022011001  护顶架焊合 

Welding of  roof 

guard frame 

1    

                  

                  

                  

                  

                  

                      

          11 

           

           

 

 

 

          

           

257098501010 脚踏板安装/Foot pedal installation 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257018020001  踏板垫 PEDAL PAD 1    

      2  257018012001  前踏板焊合 Front pedal welding 1    

      3  255018020010  橡胶垫 Rubber pad 8    

     

 

4  257018020003  上车踏脚板（左 2） 

Boarding step board 

(left 2) 1    

      5  941100100001  螺钉 M8X12-8.8 Screw M8X12-8.8 8    

      6  257018020005  上车踏脚板（左 1） 

Boarding step board 

(left 1) 1    

      7  257018012002  后踏板焊合 Rear pedal welding 1    

      8  257018020002  上车踏脚板（右 2） 

Boarding step board 

(right 2) 1    

      9  257018020004  上车踏脚板（右 1） 

Boarding step board 

(right 1) 1    
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257098501011 覆盖件/COVERING  PARTS 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  941100100009  螺钉 M6x12-8.8 Screw M6x12-8.8 17    

      2  257021020006  护罩(右) Shield (right) 2    

      3  257021020002  仪表台 instrument panel 1    

      4  253522020024  橡胶封盖 Rubber cover 1    

      5  256810021009  手制动防尘套 Hand brake dust cover 1    

      6  257021020009  异形板 sketch plate 2    

      7  255010020004  茶杯座 Tea cup holder 1    

      8  257021020005  护罩(左) Shield (left) 1    

      9  255037510001  座椅(奔丰 BF2-1A) 

Seat (Benfeng BF2-

1A) 1  

  

      10  257021013002  侧板焊合 Side plate welding 1    

      11  257021015001  侧板焊合 Side plate welding 1    

      12  257021020003  橡胶套 Rubber sleeve 8    

      13  910400200002  大垫圈 GB96.1-6-200HV 

Large washer GB96.1-

6-200HV 8  

  

      14  910200200039  螺钉 GB70.1-M6x30-8.8 

Screw GB70.1-

M6x30-8.8 8  

  

      15  257021020004  缓冲垫 Cushion 8    

      16  255021020021  拉手(内) Handle (inner) 2    

      17  255021020055  固定板 Fixed plate 2    

      18  910200500021  螺钉 GB818-M4x10-4.8 

Screw GB818-

M4x10-4.8 4  

  

      19  910300100008  螺母 GB6170-M12-10 Nut GB6170-M12-10 1    

      20  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 1  

  

      21  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 1  

  

      22  255021020052  锁舌(顶盖锁) 

Locking tongue (top 

cover lock) 1  

  

      23  255021010010  顶盖锁 Top cover lock 1    

      24  910400500005  弹簧垫圈 GB93-6 

Spring washer GB93-

6 2  

  

      25  910100300012  螺栓 GB5783-M6x25-8.8 

Bolt GB5783-M6x25-

8.8 2  

  

      26  257021012001  顶盖焊合 Top cover welding 1    

      27  257021020001  螺栓 bolt 4    

      28  940400100060  气弹簧 300N(D235) 

Gas spring 300N 

(D235) 2  

  

      29  910400500007  弹簧垫圈 GB93-10 

Spring washer GB93-

10 4  

  



      30  257021016001  侧板焊合 Side plate welding 1    

          31  910101300002  螺栓 M10x30-8.8 Bolt M10x30-8.8 8    

          13 

           

 

 

 

    

  

 

   

           

257098501011 覆盖件/COVERING  PARTS 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      32  255021020020  拉手 shake hands 4    

      33  910200200035  螺钉 GB70.1-M6x16-8.8 

Screw GB70.1-

M6x16-8.8 8  

  

      34  257021017001  边仓锁 Edge lock 2    

      35  940400100059  气弹簧 450N(D690) 

Gas spring 450N 

(D690) 2  

  

      36  257021014001  侧板焊合 Side plate welding 1    

      37  257021011001  顶盖焊合 Top cover welding 1    

      38  255021020057  压板 platen 2    

      39  910200500055  螺钉 GB818-M6x30-4.8 

Screw GB818-

M6x30-4.8 4  

  

      40  910300100004  螺母 GB6170-M5-10 Nut GB6170-M5-10 2    

      41  255021020067  文件夹 folder 1    

      42  910200500040  螺钉 GB818-M5x16-4.8 

Screw GB818-

M5x16-4.8 2  

  

      43  257021020007  储物盒 Box 1    

      44  255010020004  茶杯座 Tea cup holder 1    
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257098501012 平衡重（铅酸）/ EQUILIBRIUM WEIGHT (LEAD ACID) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  255023020002  装饰盖 Decorative cover 1    

      2  257023011001  套筒焊合 Sleeve welding 1    

      3  910400100004  平垫圈 GB97.1-5-200HV 

Flat washer GB97.1-

5-200HV 2    

      4  910100300003  

 EQUILIBRIUM WEIGHT (LEAD 

ACID) 

Bolt GB5783-M5x12-

8.8 2    

      5  910100500004  螺栓 GB31.1-M20x110-8.8 

Bolt GB31.1-

M20x110-8.8 2    

      6  910100300036  螺栓 GB5783-M10x25-8.8 

Bolt GB5783-

M10x25-8.8 1    

      7  910400500007  弹簧垫圈 GB93-10 

Spring washer GB93-

10 1    

      8 257023020002  提手 handle 1    

      9 257023020003  牵引销 traction pin 1    

      10 910100100114  螺栓 GB5782-M36x140-8.8 

Bolt GB5782-

M36x140-8.8 2    

      11 910400500015  弹簧垫圈 GB93-36 

Spring washer GB93-

36 2    

      12 257023020001  垫圈 washer  2    

      13 257023020000  平衡重 balance weight 1  8t 

      13  257023020010  平衡重 balance weight 1  7t 

      13  257023020020  平衡重 balance weight 1  6t 
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257098501013 平衡重锂电/BALANCE WEIGHT (LITHIUM) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  941100100009  螺钉 M6x12-8.8 Screw M6x12-8.8 4    

      2  257023020005  支架 support 2    

      3  257023022001  折弯板 Bending plate 1    

      4  257023022002  支架 support 2    

      5  255021020068  缓冲垫 Cushion 2    

      6  910200400018  螺钉 GB70.3-M6x20-8.8 

Screw GB70.3-

M6x20-8.8 2    

      7  910100300024  螺栓 GB5783-M8x30-8.8 

Bolt GB5783-M8x30-

8.8 5    

      8  910400100006  平垫圈 GB97.1-8-200HV 

Flat washer GB97.1-

8-200HV 5    

      9  910400500006  弹簧垫圈 GB93-8 

Spring washer GB93-

8 5    

      10  910300100006  螺母 GB6170-M8-10 Nut GB6170-M8-10 5    

      11  257023020030  副配重 

Auxiliary 

counterweight 1  8t 

      11  257023020040  副配重 

Auxiliary 

counterweight 1  6t/7t 

      12  910300200009  螺母 GB6171-M27x1.5-10 

Nut GB6171-

M27x1.5-10 1    

      13  910400500020  弹簧垫圈 GB93-27(黑) 

Spring washer GB93-

27 (black) 1    

      14  910400100015  平垫圈 GB97.1-27-200HV(黑) 

Flat washer GB97.1-

27-200HV (black) 1    

      15  257023021001  套筒 sleeve 1    

      16  257023021002  固定板 Fixed plate 1    

      17  910400100004  平垫圈 GB97.1-5-200HV 

Flat washer GB97.1-

5-200HV 2    

      18 910400500004  弹簧垫圈 GB93-5 

Spring washer GB93-

5 2    

      19 910100300003  螺栓 GB5783-M5x12-8.8 

Bolt GB5783-M5x12-

8.8 2    

      20 910100300036  螺栓 GB5783-M10x25-8.8 

Bolt GB5783-

M10x25-8.8 1    

      21 910400500007  弹簧垫圈 GB93-10 

Spring washer GB93-

10 1    

      22 257023020002  提手 Handle 1    

      23 257023020003  牵引销 Traction pin 1    

      24 910100100114  螺栓 GB5782-M36x140-8.8 

Bolt GB5782-

M36x140-8.8 2    



      25 910400500015  弹簧垫圈 GB93-36 

Spring washer GB93-

36 4    

      26 257023020001  垫圈 Washers 4    

      27 257023020000  平衡重 Balancing weight 1  8t 

      27  257023020010  平衡重 balance weight 1  7t 

      27  257023020020  平衡重 balance weight 1  6t 

 

  

 

        28 910100100149  螺栓 GB5782-M36x350-8.8 

Bolt GB5782-

M36x350-8.8 2    

          16 

           

           

           

257098501013 平衡重锂电/BALANCE WEIGHT (LITHIUM) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      29 910300100016  螺母 GB6170-M36-10 Nut GB6170-M36-10 2    
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257098501014 液压转向系统/（Hydraulic steering system） 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  255015010003  方向盘 The steering wheel 1    

      2  257015010002  转向器 Steering Gear 1    

      3  257015010001  转向管柱总成(传感器） 

Steering String 

Assembly (sensor) 1    

      4  255010020005  前盖 Front cover 1    

      5  910100300057  螺栓 GB5783-M12x70-8.8 

Bolt GB5783-

M12X70-8.8 1    

      6  910300300006  螺母 GB6172.1-M12-05 

Nuts GB6172.1-M12-

05 1    

      7  255015020019  锁紧块 Locking block 1    

      8  255015020018  垫圈 Φ20xΦ12x8 

Washers Φ 20x Φ 

12x8 1    

      9  255015020025  锁紧套 lock sleeve 1    

      10  910100300009  螺栓 GB5783-M6x12-8.8 

Bolt GB5783-M6x12-

8.8 1    

      11  255010020006  后盖 REAR 1    

      12  910200400018  螺钉 GB70.3-M6x20-8.8 

Screw GB70.3-

M6x20-8.8 2    

      13  255015010007  可调手柄 adjustable handle 1    

      14  255015020021  铰制孔螺栓 M8x21 

Reamed hole bolt 

M8x21 2    

      15  255015010005  调节杆焊合 Adjusting rod welding 1    

      16  910600700014  销轴 GB882-B6x26x1.6 

Pin shaft GB882-

B6x26x1.6 1    

      17  910600600005  开口销 GB91-1.6x10 Split pin GB91-1.6x10 1    

      18  255015020002  拉杆固定座 Tie rod fixing seat 1    

      19  910100300009  螺栓 GB5783-M6x12-8.8 

Bolt GB5783-M6x12-

8.8 1    

      20  255011510003  带耳轴 Φ16x135 

With trunnion Φ 

16x135 1    

      21  281215011004  支架焊合 Bracket welding 1    

      22  940500200016  复合套(带肩)Φ16xΦ18x16-SF-1 

Composite sleeve 

(with shoulder) Φ 16x 

Φ 18x16-SF-1 2    

      23  910400100007  平垫圈 GB97.1-10-200HV 

Flat washer GB97.1-

10-200HV 8    

      24  910400500007  弹簧垫圈 GB93-10 

Spring washer GB93-

10 8    



      25  910100300036  螺栓 GB5783-M10x25-8.8 

Bolt GB5783-

M10x25-8.8 8    

      26  911200100004  油杯 JB7940.1-M10x1 

Oil cup JB7940.1-

M10x1 1    

      27  256733012002  组合开关 JK361CXNL/3-0000 

Combination switch 

JK361CXNL/3-0000 1    

      28  255015010004  转向器固定支座 

Steering gear fixing 

bracket 1    
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257098501015 行车制动系统/service braking system 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      A 257011511001  脚制动总成 Foot brake assembly 1    

      1  257011511006  右制动钢管总成 

right Brake steel pipe 

welding  1    

     

 

2  257011511005  助力器总成(HC50001-1-3505200) 

Booster Assembly 

(HC50001-1-

3505200) 1    

      3  910600700042  销轴 GB882-B10x24x3.2 

Pin GB882-

B10x24x3.2 1    

      4  257011511003  脚制动支架焊合 

  

Foot brake bracket 

welded 4    

      5  910400100006  平垫圈 GB97.1-8-200HV 

Plain washers 

GB97.1-8-200HV 4    

      6  910400500006  弹簧垫圈 GB93-8 

Spring washers GB93-

8 5    

      7  910300100006  螺母 GB6170-M8-10 Nuts GB6170-M8-10 1    

      8  910100300027  螺栓 GB5783-M8x45-8.8 

Bolt GB5783-M8X45-

8.8 4    

      9  910400100007  平垫圈 GB97.1-10-200HV 

Plain washers 

GB97.1-10-200HV 4    

      10  910400500007  弹簧垫圈 GB93-10 

Spring washers GB93-

10 4    

      11  910100300037  螺栓 GB5783-M10x30-8.8 

Bolt GB5783-

M10X30-8.8 1    



      12  257011521015  制动拉簧 Brake Spring 2    

      13  257011521016  复合套 Φ28xΦ32x20-SF-1 Φ28x φ32x20-sf-1 1    

      14  257011511004  踏板焊合 Soldering of pedals 1    

      15  910600600026  开口销 GB91-3.2x20 

Open Pin GB91-3.2 

X20 1    

      16  257011511002  带耳轴焊合 Welding with trunnion 1    

      17  910400100005  平垫圈 GB97.1-6-200HV 

Plain washers 

GB97.1-6-200HV 1    

      18  910400500005  弹簧垫圈 GB93-6 

Spring washers GB93-

6 1    

      19  910100300009  螺栓 GB5783-M6x12-8.8 

Bolt GB5783-M6X12-

8.8 1    

      20  255011520013  橡胶踏板 

  

Rubber pedals 1    

      21  257011511007  左制动钢管总成 

  

left Brake steel pipe 

welding  1    
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257098501016 驻车制动系统/（Parking brake system） 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  910100300017  螺栓 GB5783-M6x55-8.8 

Bolt GB5783-M6X55-

8.8 4    

      2  257021512001  仪表架焊合 

Welding of instrument 

frame 1    

      3  257012011001  手制动总成 Hand Brake Assembly 1    

      4  910300100005  螺母 GB6170-M6-10 Nuts GB6170-M6-10 4    

      5  910400500005  弹簧垫圈 GB93-6 

Spring washers GB93-

6 4    

      6  910400100005  平垫圈 GB97.1-6-200HV 

Plain washers 

GB97.1-6-200HV 4    

      7  257012012001  手制动钢索 Hand brake cable 1    

      8  257012013001  支架（手刹） Bracket (handbrake) 1    

      9  910400100006  平垫圈 GB97.1-8-200HV 

Plain washers 

GB97.1-8-200HV 2    

      10  910400500006  弹簧垫圈 GB93-8 

Spring washers GB93-

8 2    

      11  910100300027  螺栓 GB5783-M8x45-8.8 

Bolt GB5783-M8X45-

8.8 2    
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257098501017 多路换向阀操纵（二联）/MULTI-WAY REVERSING VALVE CONTROL(TWO) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257024520004  支架(阀杆) Support (stem) 1    

      2  910300100007  螺母 GB6170-M10-10 Nut GB6170-M10-10 4    

      3  910400100008  平垫圈 GB97.1-12-200HV 

Washer GB97.1-12-

200HV 8    

     

 

4  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

      5  910100300037  螺栓 GB5783-M10x30-8.8 

Bolt GB5783 

M10x30-8.8 4    

      6  257024512002  操纵杆焊合(倾斜) Joystick welding (tilt) 1    

      7  253524520009  手柄球(倾斜) Handle ball (tilt) 1    

      8  257024511002  操纵杆焊合(起升) 

Joystick welding 

(lifting) 1    

      9  253524520010  手柄球(起升) Handle ball (lift) 1    



      10  940500100006  复合套 Φ16xΦ18x15-SF-1 

Composite set 

Φ16xΦ18x15-SF-1 2    

      11  255015021032  销轴 8x26 Pin 8x26 2    

      12  257025020002  接头 joint 2    

      13  910300100006  螺母 GB6170-M8-10 Nut GB6170 M8-10 2    

      14  257024520013  连接杆 Connecting rod 2    

      15  910600600015  开口销 GB91-2x20 Cotter pin GB91-2x20 4    

      16  257024510011  多路阀 CDB-F20DYD-D-02 

Multi way valve 

CDB-F20DYD-D-04 1    

      17  257023520027  接头(直)12-M30x2-M18x1.5-24° 

Connector (straight) 

12-M30x2-M18x1.5-

24° 2    

      18  257024521010  缓冲垫(多路阀) 

Cushion (multi way 

valve) 8    

      19  257024521011  限位隔套 Φ17xΦ15x25 

Limit spacer sleeve Φ 

17x Φ 15x25 4    

      20  910400100008  平垫圈 GB97.1-12-200HV 

 

Flat washer GB97.1-

12-200HV 8    

      21  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

      22  910100400018  螺栓 GB5786-M12x1.5x35-12.9 

Bolt GB5786-

M12x1.5x35-12.9 4    

      23  257024520028  轴套 Φ29xΦ16x50 

Shaft sleeve Φ 29x Φ 

16x50 2    

      24  257024510009  带耳轴 Φ16x230 

With trunnion Φ 

16x230 1    

      25  910400500005  弹簧垫圈 GB93-6 

Spring washer GB93-

6 1    

      26  910200200032  螺钉 GB70.1-M6x10-8.8 

Screw GB70.1 

M6x10-8.8 1    

          21 

           

      

 

 

 

 

 

 

 

 

 

     

           



257098501018 多路换向阀操纵（三联）/MULTI-WAY REVERSING VALVE CONTROL(Three) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257024520004  支架(阀杆) Support (stem) 1    

      2  910300100007  螺母 GB6170-M10-10 Nut GB6170-M10-10 4    

     

 

3  910400100008  平垫圈 GB97.1-12-200HV 

Washer GB97.1-12-

200HV 4    

      4  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

      5  910100300037  螺栓 GB5783-M10x30-8.8 

Bolt GB5783 

M10x30-8.8 4    

      6  910200200032  螺钉 GB70.1-M6x10-8.8 

Screw GB70.1 

M6x10-8.8 1    

      7  910400500005  弹簧垫圈 GB93-6 

Spring washer GB93-

6 1    

      8  257024510009  带耳轴 Φ16x230 

With trunnion Φ 

16x230 1    

      9  257024520028  轴套 Φ29xΦ16x50 

Shaft sleeve Φ 29x Φ 

16x50 1    

      10  940500100006  复合套 Φ16xΦ18x15-SF-1 

Composite set 

Φ16xΦ18x15-SF-1 3    

      11  257025013001  操纵杆焊合(属具 1) 

Joystick welding (tool 

1) 1    

      12  253525020002  手柄球(属具 1) 

Handle ball 

(belonging to1) 1    

      13  257024512002  操纵杆焊合(倾斜) Joystick welding (tilt) 1    

      14  253524520009  手柄球(倾斜) Handle ball (tilt) 1    

      15  257024511002  操纵杆焊合(起升) 

Joystick welding 

(lifting) 1    

      16  253524520010  手柄球(起升) Handle ball (lift) 1    

      17  255015021032  销轴 8x26 Pin 8x26 6    

      18  257025020002  接头 joint 3    

      19  910600600015  开口销 GB91-2x20 Cotter pin GB91-2x20 6    

      20  910300100006  螺母 GB6170-M8-10 Nut GB6170 M8-10 3    

      21  257024520013  连接杆 Connecting rod 3    

      22  257025510011  多路阀 CDB-F20DYD-D-04(晨光) 

Multi way valve 

CDB-F20DYD-D-04

（ M&G ） 1    

      23  257023520027  接头(直)12-M30x2-M18x1.5-24° 

Connector (straight) 

12-M30x2-M18x1.5-

24° 4    

      25  257024521010  缓冲垫(多路阀) 

Cushion (multi way 

valve) 8    



      26  257024521011  限位隔套 Φ17xΦ15x25 

Limit spacer sleeve Φ 

17x Φ 15x25 4    

      27  910400100008  平垫圈 GB97.1-12-200HV 

 

Flat washer GB97.1-

12-200HV 8    

 

  

 

    28  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

      29  910100400018  螺栓 GB5786-M12x1.5x35-12.9 

Bolt GB5786-

M12x1.5x35-12.9 4    

                  

                  

                      

          22 

           

           

           

257098501019 多路换向阀操纵（四联）/MULTI-WAY REVERSING VALVE CONTROL(FOUR) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257024520004  支架(阀杆) Support (stem) 1    

      2  910300100007  螺母 GB6170-M10-10 Nut GB6170-M10-10 4    

     

 

3  910400100008  平垫圈 GB97.1-12-200HV 

Washer GB97.1-12-

200HV 8    

      4  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

      5  910100300037  螺栓 GB5783-M10x30-8.8 

Bolt GB5783 

M10x30-8.8 4    

      6  910200200032  螺钉 GB70.1-M6x10-8.8 

Screw GB70.1 

M6x10-8.8 1    

      7  910400500005  弹簧垫圈 GB93-6 

Spring washer GB93-

6 1    

      8  257024510009  带耳轴 Φ16x230 

With trunnion Φ 

16x230 1    

      9  940500100006  复合套 Φ16xΦ18x15-SF-1 

Composite set 

Φ16xΦ18x15-SF-1 4    

      10  257025514001  操纵杆焊合(属具 2) 

Joystick 

welding(tool2) 1    

      11  253525520002  手柄球(属具 2) 

Handball (belonging 

to 2) 1    

      12  257025013001  操纵杆焊合(属具 1) 

Joystick welding (tool 

1) 1    

      13  253525020002  手柄球(属具 1) 

Handle ball 

(belonging to1) 1    



      14  257024512002  操纵杆焊合(倾斜) Joystick welding (tilt) 1    

      15  253524520009  手柄球(倾斜) Handle ball (tilt) 1    

      16  257024511002  操纵杆焊合(起升) 

Joystick welding 

(lifting) 1    

      17  253524520010  手柄球(起升) Handle ball (lift) 1    

      18  255015021032  销轴 8x26 Pin 8x26 8    

      19  257025020002  接头 joint 4    

      20  910600600015  开口销 GB91-2x20 Cotter pin GB91-2x20 8    

      21  910300100006  螺母 GB6170-M8-10 Nut GB6170 M8-10 4    

      22  257024520013  连接杆 Connecting rod 4    

      23  257025510011  多路阀 CDB-F20DYD-D-04(晨光) 

Multi way valve 

CDB-F20DYD-D-04

（ M&G ） 1    

      24  257023520027  接头(直)12-M30x2-M18x1.5-24° 

Connector (straight) 

12-M30x2-M18x1.5-

24° 6    

      25  257024521010  缓冲垫(多路阀) 

Cushion (multi way 

valve) 8    

      26  257024521011  限位隔套 Φ17xΦ15x25 

Limit spacer sleeve Φ 

17x Φ 15x25 4    

      27  910400100008  平垫圈 GB97.1-12-200HV 

 

Flat washer GB97.1-

12-200HV 8    

 

  

 

    28  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

      29  910100400018  螺栓 GB5786-M12x1.5x35-12.9 

Bolt GB5786-

M12x1.5x35-12.9 4    
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257098501020 液压系统/Hydraulic system 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  252023520024  接头(直)11-M20x1.5-0 

Connector (straight) 

11-M20x1.5-0 1    

      2  900200401001  胶管 13x5 Rubber hose 13x5 2600    

     

 

3  911000600003  喉箍 QC/T390-(22-26) 

Clamp QC/T390- (22-

26) 4    

      4  255023510008  接头(锁定弯)11-M20x1.5-0 

Connector (locking 

bend) 11-M20x1.5-0 1    

      5  257023520012  液压管总成(异)10-L1600-1SC-24° 

Hydraulic pipe 

assembly (different) 

10-L1600-1SC-24° 1    

      6  257023520018  

接头(锁定弯)10-M20x1.5-M18x1.5-

24° 

Connector (locking 

bend) 10-M20x1.5-

M18x1.5-24° 3    

      7  257023520015  液压管总成(90°)12-L2900-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 12-

L2900-2SC-24° 1    

      8  257023520016  液压管总成(90°)12-L3200-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 12-

L3200-2SC-24° 1    

      9  257023520017  液压管总成(直)12-L480-2SC-24° 

Hydraulic pipe 

assembly (straight) 

12-L480-2SC-24° 4    

      10  257023520011  倾斜钢管固定板 

Inclined steel pipe 

fixing plate 2    

      11  910400500006  弹簧垫圈 GB93-8 

Spring washer GB93-

8 14    

      12  910200200059  螺钉 GB70.1-M8x30-8.8 

Screw GB70.1-

M8x30-8.8 2    

      13  910400200003  大垫圈 GB96.1-8-200HV 

Large washer GB96.1-

8-200HV 2    

      14  910100300022  螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8x20-

8.8 10    

      15  257023520020  接头(直)25-M33x2-Φ42 

Connector (straight) 

25-M33x2- Φ forty-

two 1    

      16  257023520019  接头(直)16-G3/4-M30x1.5-24° 

Connector (straight) 

16-G3/4-M30x1.5-24° 1    

      17  257023520021  接头(直)16-M30x2-M27x1.5-24° 

Connector (straight) 

16-M30x2-M27x1.5-

24° 1    



      18  950400200009  接头(45°转向弯)12-2xM18x1.5-24° 

Connector (45° turn 

corner) 12-

2xM18x1.5-24° 4    

      19  257023511010  倾斜钢管焊合 

Welding of inclined 

steel pipes 1    

      20  257023520026  液压管总成(直)22-L1000-2SC-24° 

Hydraulic pipe 

assembly (straight) 

22-L1000-2SC-24° 1    

      21  257023520013  液压管总成(异)10-L900-1SC-24° 

Hydraulic pipe 

assembly (different) 

10-L900-1SC-24° 1    

      22  257023520002  胶管 1(回油) 

Rubber hose 1 (return 

oil) 1    

      23  257023520028  接头(直)12-M18x1.5-M16x1.5-24°-90° 

Connector (straight) 

12-M18x1.5-

M16x1.5-24°-90° 1    

      24  257023520014  接头(锁定弯)10-M16x1.5-0 

Connector (locking 

bend) 10-M16x1.5-0 1    

      25  257023520029  

接头(锁定弯)10-M16x1.5-M18x1.5-

24°-90° 

Connector (locking 

bend) 10-M16x1.5-

M18x1.5-24°-90° 1    

      26  257023520025  接头(直)12-M18x1.5-M16x1.5-24° 

Connector (locking 

bend) 10-M16x1.5-0 2    

 

  

 

    27  911000600011  喉箍 QC/T390-(50-57) 

Clamp QC/T390- (50-

57) 4    

      28  257023520024  接头(直)25-Rc1 1/4″-Φ42 

Joint (straight) 25-Rc1 

1/4 ″- Φ forty-two 2    

      29  910400100006  平垫圈 GB97.1-8-200HV 

Flat washer GB97.1-

8-200HV 8    

      30  257023520010  过滤器固定板 Filter fixing plate 1    

          31  257023520001  胶管 2(回油) 

Rubber hose 2 (return 

oil) 1    

          24 

           

      

 

 

 

 

 

 

 

 

 

     



           

257098501020 液压系统/Hydraulic system 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      32  257023520007  旋转式过滤器 SPBX-10X10 

Rotary filter SPBX-

10X10 1    

      33  282344529001  

接头(锁定弯)10-M18x1.5-M22x1.5-

24° 

Connector (locking 

bend) 10-M18x1.5-

M22x1.5-24° 1    

      34  275023510013  齿轮泵 Gear pump 1    

      35  257023520023  接头(锁定弯)16-M24x1.5-Φ25 

Connector (locking 

bend) 16-M24x1.5- Φ 

twenty-five 1    

      36  257023514001  泵出油接头焊合 

Welding of pump oil 

outlet joint 1    

      37  910400100009  平垫圈 GB97.1-14-200HV 

Flat washer GB97.1-

14-200HV 8    

      38  910400500009  弹簧垫圈 GB93-14 

Spring washer GB93-

14 8    

      39  910100400050  螺栓 GB5786-M14x1.25x35-8.8 

Bolt GB5786-

M14x1.25x35-8.8 8    

      39  257023510005  齿轮泵 Gear pump 1    

      40  257023513001  泵进油接头焊合 

Welding of pump oil 

inlet joint 1    

      41  257023520006  胶管(吸油) 

Rubber hose (oil 

suction) 1    

      42  900200401003  回油胶管 35x5 Oil return hose 35x5 800    

      43  951000100004  管夹 YGE 包胶 26 

Pipe clamp YGE 

coated with adhesive 

26 2    

      44  910200200057  螺钉 GB70.1-M8x20-8.8 

Screw GB70.1-

M8x20-8.8 2    
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257098501021 油箱装配/Fuel tank assembly 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257023512001  油尺总成 Dipstick assembly 1    

      2  911000600011  喉箍 QC/T390-(50-57) 

Throat Collar 

QC/T390-(50-57) 4    

      3  257023520003  胶管(进油) Hose (oil feed) 1    

      4  910100300035  螺栓 GB5783-M10x20-8.8 

Bolt GB5783-

M10X20-8.8 2    

      5  910400500007  弹簧垫圈 GB93-10 

Spring washers GB93-

10 2    

      6  910400100007  平垫圈 GB97.1-10-200HV 

Plain washers 

GB97.1-10-200HV 2    

      7  257019011001  油箱焊合 Fuel tank welding 1    

      8  255019020015  放油塞 M20x1.5 Drain plug M20X1.5 1    

      9  257019012001  网式过滤器 WU160x100 

NET filter 

WU160X100 1    

      10  257019011002  油箱盖焊合 Tank Cap welded 1    

      11  910400100006  平垫圈 GB97.1-8-200HV 

Plain washers 

GB97.1-8-200HV 11    

      12  910400500006  弹簧垫圈 GB93-8 

Spring washers GB93-

8 11    

      13  910100300022  螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8X20-

8.8 11    

      14  900200401008  回油胶管 42x5 Return Hose 42X5 1    

      15  257023511001  加油支架焊合 

Fueling bracket 

welding 1    
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257098501022 转向电机/Drive motor 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257032010002  电机(交流)HPQ3 Motor (AC) HPQ3 1    

      2  275023510013  齿轮泵 Gear Pump 1    

      3  910300100007  螺母 GB6170-M10-10 Nuts GB6170-M10-10 4    

      4  257032511002  减振垫 5030-M10 Shock Pad 5030-M10 4    
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257098501023 起升电机/Lifting motor 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257023510005  齿轮泵  Gear pump 1    

      2  257032510001  电机(交流)HPB40 Motor (AC) HPB40 1    

      3  910300100007  螺母 GB6170-M10-10 Nuts GB6170-M10-10 4    

     

 

4  910400500021  弹簧垫圈 GB93-10(黑) 

Spring washers GB93-

10(black) 4    

      5  257032511002  减振垫 5030-M10 Shock Pad 5030-M10 4    
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257098501024 货叉/Fork  

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      A 940100100138 挂钩 IVA 型货叉 150x75x920 Fork 150x75x920 2 8t 

      A 940100100139 挂钩 IVA 型货叉 150x75x1000 Fork 150x75x1000 2 8t 

      A 940100100140 挂钩 IVA 型货叉 150x75x1070 Fork 150x75x1070 2 8t 

      A 940100100141 挂钩 IVA 型货叉 150x75x1150 Fork 150x75x1150 2 8t 

      A 940100100142 挂钩 IVA 型货叉 150x75x1200 Fork 150x75x1200 2 8t 

      A 940100100143 挂钩 IVA 型货叉 150x75x1220 Fork 150x75x1220 2 8t 

      A 940100100144 挂钩 IVA 型货叉 150x75x1300 Fork 150x75x1300 2 8t 

      A 940100100145 挂钩 IVA 型货叉 150x75x1370 Fork 150x75x1370 2 8t 

      A 940100100146 挂钩 IVA 型货叉 150x75x1520 Fork 150x75x1520 2 8t 

      A 940100100147 挂钩 IVA 型货叉 150x75x1670 Fork 150x75x1670 2 8t 

      A 940100100148 挂钩 IVA 型货叉 150x75x1820 Fork 150x75x1820 2 8t 

      A 940100100149 挂钩 IVA 型货叉 150x75x1970 Fork 150x75x1970 2 8t 

      A 940100100150 挂钩 IVA 型货叉 150x75x2120 Fork 150x75x2120 2 8t 

      A 940100100151 挂钩 IVA 型货叉 150x75x2200 Fork 150x75x2200 2 8t 

      A 940100100152 挂钩 IVA 型货叉 150x75x2400 Fork 150x75x2400 2 8t 

      A 940100100153 挂钩 IVA 型货叉 150x75x2440 Fork 150x75x2440 2 8t 

      A 940100100154 挂钩 IVA 型货叉 150x75x2300 Fork 150x75x2300 2 8t 

      1 ▲ 货叉体 Fork body 2   

      2 253098514101  提销总成 Lift pin assembly 2   
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257098501025 货叉/Fork  

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      A 940100100155  挂钩 IVA 型货叉 150x65x1070 Fork 150x65x1070 2  7t 

      A 940100100156  挂钩 IVA 型货叉 150x65x1220 Fork 150x65x1220 2  7t 

      A 940100100157  挂钩 IVA 型货叉 150x65x1370 Fork 150x65x1370 2  7t 

      A 940100100158  挂钩 IVA 型货叉 150x65x1520 Fork 150x65x1520 2  7t 

      A 940100100159  挂钩 IVA 型货叉 150x65x1670 Fork 150x65x1670 2  7t 

      A 940100100160  挂钩 IVA 型货叉 150x65x1820 Fork 150x65x1820 2  7t 

      A 940100100161  挂钩 IVA 型货叉 150x65x1970 Fork 150x65x1970 2  7t 

      A 940100100162  挂钩 IVA 型货叉 150x65x2120 Fork 150x65x2120 2  7t 

      1 ▲ 货叉体 Fork body 2   

      2 253098514101  提销总成 Lift pin assembly 2   
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257098501026 货叉/Fork  

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      A 940100100163  挂钩 IVA 型货叉 150x60x920 Fork 150x60x920 2  6t 

      A 940100100164  挂钩 IVA 型货叉 150x60x1000 Fork 150x60x1000 2  6t 

      A 940100100165  挂钩 IVA 型货叉 150x60x1070 Fork 150x60x1070 2  6t 

      A 940100100166  挂钩 IVA 型货叉 150x60x1150 Fork 150x60x1150 2  6t 

      A 940100100167  挂钩 IVA 型货叉 150x60x1200 Fork 150x60x1200 2  6t 

      A 940100100168  挂钩 IVA 型货叉 150x60x1220 Fork 150x60x1220 2  6t 

      A 940100100169  挂钩 IVA 型货叉 150x60x1300 Fork 150x60x1300 2  6t 

      A 940100100170  挂钩 IVA 型货叉 150x60x1370 Fork 150x60x1370 2  6t 

      A 940100100171  挂钩 IVA 型货叉 150x60x1520 Fork 150x60x1520 2  6t 

      A 940100100172  挂钩 IVA 型货叉 150x60x1670 Fork 150x60x1670 2  6t 

      A 940100100173  挂钩 IVA 型货叉 150x60x1820 Fork 150x60x1820 2  6t 

      A 940100100174  挂钩 IVA 型货叉 150x60x1970 Fork 150x60x1970 2  6t 

      A 940100100175  挂钩 IVA 型货叉 150x60x2120 Fork 150x60x2120 2  6t 

      A 940100100176  挂钩 IVA 型货叉 150x60x2200 Fork 150x60x2200 2  6t 

      A 940100100177  挂钩 IVA 型货叉 150x60x2400 Fork 150x60x2400 2  6t 

      A 940100100178  挂钩 IVA 型货叉 150x60x2440 Fork 150x60x2440 2  6t 

      1 ▲ 货叉体 Fork body 2    

      2 253098514101  提销总成 Lift pin assembly 2    
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257098501027 倾斜油缸/TILT  CYLINDER  

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      A 257020511001  油缸 Φ115xΦ50x158(5/10) 

Tilt Oil 

cylinderΦ115xΦ50x1

58(5/10) 2  H≤4000 

     

 

A 257020511002  油缸 Φ115xΦ50x136(5/8) 

Tilt Oil 

cylinderΦ115xΦ50x1

36(5/8) 2  H＞4000 

      B 257098510006  密封件修理包(倾斜缸) 

Seal kits (tlited 

cylinder) 2    

      1 ▲ 直通式滑脂嘴 Z1/8 Grease mouth Z1/8 2    

      2 ▲ 耳环 Earring  2    

      3 ▲ 关节轴承 GE30ES Bearing GE30ES 2    

      4  ▲ 挡圈 47 Circlip 47 2    

      5 ▲ 螺母 M14 Nut M14 2    

      6 ▲ 垫圈 14 Washer14 2    

      7 ▲ 螺栓 M14x55 Bolt M14x55 2    

      8 ▲ 活塞体总成 Piston body assembly 2    

      9 ▲ Yx 型密封圈 Yx seal ring 2    

      10 ▲ 支承环 D63x20x2.5 Support ring 2    

      11 ▲ 防尘圈 Dust ring 2    

      12 ▲ 挡圈 52 Circlip 52 2    

      13 ▲ 挡圈 Circlip 2    

      14 ▲ 挡片 48x30x3 Catch 48x30x3 2    

      15 ▲ U 型密封圈 Useal ring 48x30x10 2    

      16 ▲ 导向套 Guide sleeve 2    

      17 ▲ O 型密封圈 O seal ring 63x3.1 2    

      18 ▲ 钢背轴承 3025 Bearing 3025 2    

      19 ▲ 缸筒总成 

Cylinder barrel 

assembly 2    

 

  

 

    20 ▲ 钢背轴承 3040 Bearing 3040 2    

                  

                  

                  

                  

                  

                  

                  

                      

     

 

 

  

   



257098501028 门架(标准门架)/MAST (STANDARD  MAST) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      

1  

257044014001  起升链条 LH2044-49 

Lifting chain LH2044-

49 2  

H=2500 

     

 

257044014002  起升链条 LH2044-55 

Lifting chain LH2044-

55 2  

H=2700 

      257044014003  起升链条 LH2044-65 

Lifting chain LH2044-

65 2  

H=3000 

      257044014004  起升链条 LH2044-75 

Lifting chain LH2044-

75 2  

H=3300 

      257044014005  起升链条 LH2044-85 

Lifting chain LH2044-

85 2  

H=3600 

      257044014006  起升链条 LH2044-97 

Lifting chain LH2044-

97 2  

H=4000 

      257044014007  起升链条 LH2044-107 

Lifting chain LH2044-

107 2  

H=4300 

      257044014008  起升链条 LH2044-113 

Lifting chain LH2044-

113 2  

H=4500 

      257044014009  起升链条 LH2044-123 

Lifting chain LH2044-

123 2  

H=4800 

      257044014010  起升链条 LH2044-129 

Lifting chain LH2044-

129 2  

H=5000 

      257044014011  起升链条 LH2044-145 

Lifting chain LH2044-

145 2  

H=5500 

      257044014012  起升链条 LH2044-161 

Lifting chain LH2044-

161 2  

H=6000 

      2  940200500017  链轮轴承 CG55A1-1A-Φ140xΦ55x44 

Sprocket bearing 

CG55A1-1A- Φ 140x 

Φ 55x44 2  

  

      

3  

257044012001  内门架焊合(2500） MAST (2500) 1  H=2500 

      257044012002  内门架焊合(2700） MAST (2700) 1  H=2700 

      257044012003  内门架焊合(3000） MAST (3000) 1  H=3000 

      257044012004  内门架焊合(3300） MAST(3300) 1  H=3300 

      257044012005  内门架焊合(3600） MAST(3600) 1  H=3600 

      257044012006  内门架焊合(4000） MAST (4000) 1  H=4000 

      257044012007  内门架焊合(4300） MAST  (4300) 1  H=4300 

      257044012008  内门架焊合(4500） MAST (4500) 1  H=4500 

      257044012009  内门架焊合(4800） MAST  (4800) 1  H=4800 

      257044012010  内门架焊合(5000） MAST  (5000) 1  H=5000 

      257044012011  内门架焊合(5500） MAST (5500) 1  H=5500 

 

  

 

    257044012012  内门架焊合(6000） MAST (6000) 1  

H=6000 



      

4  

940200100058  主滚轮 Φ152xΦ55x45 

Main roller Φ 152x Φ 

55x45 4  

  

      940200100059  主滚轮 Φ152.5xΦ55x45 

Main roller Φ 152.5x 

Φ 55x45 4  

  

      5  910401300012  轴用弹性挡圈 GB894.1-22 

Elastic retaining ring 

for shaft GB894.1-22 4  

  

      6  257044020004  衬套 bush 8    

      7  940200200010  侧滚轮 Φ72-CD=70 

Side roller Φ 72 

CD=70 4    

          8  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

          29  

           

           

           

257098501028 门架(标准门架)/MAST (STANDARD  MAST) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      9  910100200008  螺栓 GB5785-M12x1.25x60-8.8 

Bolt GB5785-

M12x1.25x60-8.8 8    

      10  910100400031  螺栓 GB5786-M16x1.5x50-8.8 

Bolt GB5786-

M16x1.5x50-8.8 2    

     

 

11  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 4    

      12  910300100008  螺母 GB6170-M12-10 Nut GB6170-M12-10 4    

      13  257044020000  卡箍 Clamp 2    

      14  257044020001  箍座 Hoop seat 2    

      15  911200100004  油杯 JB7940.1-M10x1 

Oil cup JB7940.1-

M10x1 4    

      16 910100300050  螺栓 GB5783-M12x30-8.8 

Bolt GB5783-

M12x30-8.8 2    

      17 910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 2    

      18 257044010002  带耳轴 Φ50x125 

With trunnion Φ 

50x125 2    

      19 257044020007  轴瓦 bearing bush 2    

      20 257044020008  支座盖 Support cover 2    

      21 910400500013  弹簧垫圈 GB93-24 

Spring washer GB93-

24 2    

      22 910100200026  螺栓 GB5785-M24x2x125-8.8 

Bolt GB5785-

M24x2x125-8.8 2    

      23 257027520051  管夹底板 Pipe clamp base plate 2    

      24 257027520050  底板 base plate 2    



      

25  

257044011001  外门架焊合(2500） MAST (2500) 1  H=2500 

      257044011002  外门架焊合(2700） MAST (2700) 1  H=2700 

      257044011003  外门架焊合(3000） MAST (3000) 1  H=3000 

      257044011004  外门架焊合(3300） MAST(3300) 1  H=3300 

      257044011005  外门架焊合(3600） MAST(3600) 1  H=3600 

      257044011006  外门架焊合(4000） MAST (4000) 1  H=4000 

 

  

 

    257044011007  外门架焊合(4300） MAST(4300) 1  

H=4300 

      257044011008  外门架焊合(4500） MAST(4500) 1  H=4500 

      257044011009  外门架焊合(4800） MAST(4800) 1  H=4800 

      257044011010  外门架焊合(5000） MAST(5000) 1  H=5000 

      257044011011  外门架焊合(5500） MAST (5500) 1  H=5500 

      257044011012  外门架焊合(6000） MAST (6000) 1  H=6000 
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257098501029 货叉架（标准门架）/FORK CARRIER(STANDARD MAST ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257040511001  挡货架焊合 Welding of shelves 1  8t 

      2  257038011001  货叉架焊合(二级标准门架) 

Welding of cargo fork 

frame (secondary 

standard gantry) 1  8t 

      3  910401300018  轴用弹性挡圈 GB894.1-35 

Elastic retaining ring 

for shaft GB894.1-35 2  8t 

      4  940200100002  主滚轮 Φ102xΦ35x25.5 

Main roller Φ 102x Φ 

35x25.5 2  8t 

     

 

5  940200600019  侧滚轮轴头 ZT(50)-Φ35 

Side roller shaft head 

ZT (50)- Φ thirty-five 2  8t 

      6  910400100013  平垫圈 GB97.1-22-200HV 

Flat washer GB97.1-

22-200HV 4  8t 

      7  910100400048  螺栓 GB5786-M22x1.5x60-8.8 

Bolt GB5786-

M22x1.5x60-8.8 4  8t 

      

8  

940200100058  主滚轮 Φ152.0xΦ55x45 

Main roller Φ 152.0x 

Φ 55x45 6  8t 

      940200100059  主滚轮 Φ152.5xΦ55x45 

Main roller Φ 152.5x 

Φ 55x45 6  8t 

      9  910401300026  轴用弹性挡圈 GB894.1-55 

Elastic retaining ring 

for shaft GB894.1-55 6  8t 

      10  257044020004  衬套 bush 8  8t 

      11  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 8  8t 

      

12  

251038020017  垫圈 Φ22xΦ13x0.2 

Washers Φ 22x Φ 

13x0.2 8  8t 

      251038020001  垫圈 Φ22xΦ13x0.8 

Washers Φ 22x Φ 

13x0.8 8  8t 

      251038020016  垫圈 Φ22xΦ13x0.5 

Washers Φ 22x Φ 

13x0.5 8  8t 

      13  940200200010  侧滚轮 Φ72-CD=70 

Side roller Φ 72 

CD=70 4  8t 

      14  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8  8t 

      15  910100400014  螺栓 GB5786-M12x1.25x50-8.8 

Bolt GB5786-

M12x1.25x50-8.8 8  8t 

      16  910400100009  平垫圈 GB97.1-14-200HV 

Flat washer GB97.1-

14-200HV 8  8t 

      17  910400500009  弹簧垫圈 GB93-14 

Spring washer GB93-

14 8  8t 



      18  910100300063  螺栓 GB5783-M14x35-8.8 

Bolt GB5783-

M14x35-8.8 8  8t 
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257098501030 货叉架（标准门架）/FORK CARRIER(STANDARD MAST ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  910100300063  螺栓 GB5783-M14x35-8.8 

Bolt GB5783-

M14x35-8.8 8  6t/7t 

      2  910400500009  弹簧垫圈 GB93-14 

Spring washer GB93-

14 8  6t/7t 

      3  910400100009  平垫圈 GB97.1-14-200HV 

Flat washer GB97.1-

14-200HV 8  6t/7t 

      4  257040511001  挡货架焊合 Welding of shelves 1  6t/7t 

      5  910401300026  轴用弹性挡圈 GB894.1-55 

Elastic retaining ring 

for shaft GB894.1-55 4  6t/7t 

      

6  

940200100058  主滚轮 Φ152.0xΦ55x45 

Main roller Φ 152.0x 

Φ 55x45 6  6t/7t 

      940200100059  主滚轮 Φ152.5xΦ55x45 

Main roller Φ 152.5x 

Φ 55x45 6  6t/7t 

      7  910100400014  螺栓 GB5786-M12x1.25x50-8.8 

Bolt GB5786-

M12x1.25x50-8.8 4  6t/7t 

      8  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 4  6t/7t 

      9  940200200010  侧滚轮 Φ72-CD=70 

Side roller Φ 72 

CD=70 2  6t/7t 

      10  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 4  6t/7t 

      

11  

251038020017  垫圈 Φ22xΦ13x0.2 

Washers Φ 22x Φ 

13x0.2 4  6t/7t 

      251038020001  垫圈 Φ22xΦ13x0.8 

Washers Φ 22x Φ 

13x0.8 4  6t/7t 

      251038020016  垫圈 Φ22xΦ13x0.5 

Washers Φ 22x Φ 

13x0.5 4  6t/7t 

      12  257044020004  衬套 bush 4  6t/7t 

      13  257038011021  货叉架焊合(二级标准门架) 

Welding of cargo fork 

frame (secondary 

standard gantry) 1  6t/7t 

      14  910401300018  轴用弹性挡圈 GB894.1-35 

Elastic retaining ring 

for shaft GB894.1-35 2  6t/7t 



      15  940200100002  主滚轮 Φ102xΦ35x25.5 

Main roller Φ 102x Φ 

35x25.5 2  6t/7t 

      16  940200600019  侧滚轮轴头 ZT(50)-Φ35 

Side roller shaft head 

ZT (50)- Φ thirty-five 2  6t/7t 

      17  910400100013  平垫圈 GB97.1-22-200HV 

Flat washer GB97.1-

22-200HV 4  6t/7t 

      18  910100400048  螺栓 GB5786-M22x1.5x60-8.8 

Bolt GB5786-

M22x1.5x60-8.8 4  6t/7t 
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257098501031 门架起升管路（标准门架）/MAST  LIFTING  POPELINE （STANDARD  MAST） 

          

Item 

No. Part No. 名称 Description  Q'ty Remark 

      1  900200301006  软管 16x2 Hose 16x2 2    

      2  910100400047  螺栓 GB5786-M30x2x80-8.8 

Bolt GB5786-

M30x2x80-8.8 2    

      3  910400500014  弹簧垫圈 GB93-30 

Spring washer GB93-

30 2    

      

4  

257044016001  油缸(R)Φ95xΦ60x1245 

Cylinder(R)Φ95xΦ60

x1245 2  

H=2500 

      257044016002  油缸(R)Φ95xΦ60x1345 

Cylinder(R)Φ95xΦ60

x1345 2  

H=2700 

      257044016003  油缸(R)Φ95xΦ60x1495 

Cylinder(R)Φ95xΦ60

x1495 2  

H=3000 

      257044016004  油缸(R)Φ95xΦ60x1645 

Cylinder(R)Φ95xΦ60

x1645 2  

H=3300 

      257044016005  油缸(R)Φ95xΦ60x1795 

Cylinder(R)Φ95xΦ60

x1795 2  

H=3600 

      257044016006  油缸(R)Φ95xΦ60x1995 

Cylinder(R)Φ95xΦ60

x1995 2  

H=4000 

      257044016007  油缸(R)Φ95xΦ60x2145 

Cylinder(R)Φ95xΦ60

x2145 2  

H=4300 

      257044016008  油缸(R)Φ95xΦ60x2245 

Cylinder(R)Φ95xΦ60

x2245 2  

H=4500 

      257044016009  油缸(R)Φ95xΦ60x2395 

Cylinder(R)Φ95xΦ60

x2395 2  

H=4800 

      257044016010  油缸(R)Φ95xΦ60x2495 

Cylinder(R)Φ95xΦ60

x2495 2  

H=5000 

      257044016011  油缸(R)Φ95xΦ60x2745 

Cylinder(R)Φ95xΦ60

x2745 2  

H=5500 



      257044016012  油缸(R)Φ95xΦ60x2995 

Cylinder(R)Φ95xΦ60

x2995 2  

H=6000 

      5  257044029003  接头(转向弯)18-2xM27x1.5-24° 

Connector (steering 

bend) 18-2xM27x1.5-

24° 1    

      6  257044019001  限速阀 Speed Limit Valve 1    

      7  257044029002  限速阀三通 

Speed limit valve 

three-way 1    

      8  257044029004  液压管总成(直)16-L592-2SC-24° 

Hydraulic pipe 

assembly (straight) 

16-L592-2SC-24° 1    

      9  257044029001  

液压管总成(90°)18-L1050-2SC-24°带

钢丝防护 

Hydraulic pipe 

assembly (90°) 18-

L1050-2SC-24° with 

steel wire protection 1    

      10  257044020043  卡箍 13 Clamp 13 4    

      12  257044021018  油管固定扣 Oil pipe fixing buckle 2    

      13  257044020118  接头(三通) Joint (Tee) 1    

      14  900200301006  软管 16x2 Hose 16x2 1    
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257098501032 边起升油缸（标准门架）/LIFTING CYLINDER (STANDARD MAST ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      

A 257044016001  

油缸(R)Φ95xΦ60x1245 

Cylinder 

Φ95xΦ60x1245 

2 H=2500 

      

A 257044016002  

油缸(R)Φ95xΦ60x1345 

Cylinder 

Φ95xΦ60x1345 

2 H=2700 

      

A 257044016003  

油缸(R)Φ95xΦ60x1495 

Cylinder 

Φ95xΦ60x1495 

2 H=3000 

    

 

 

A 257044016004  

油缸(R)Φ95xΦ60x1645 

Cylinder 

Φ95xΦ60x1645 

2 H=3300 

      

A 257044016005  

油缸(R)Φ95xΦ60x1795 

Cylinder 

Φ95xΦ60x1795 

2 H=3600 

      

A 257044016006  

油缸(R)Φ95xΦ60x1995 

Cylinder 

Φ95xΦ60x1995 

2 H=4000 

      

A 257044016007  

油缸(R)Φ95xΦ60x2145 

Cylinder 

Φ95xΦ60x2145 

2 H=4300 



      

A 257044016008  

油缸(R)Φ95xΦ60x2245 

Cylinder 

Φ95xΦ60x2245 

2 H=4500 

      

A 257044016009  

油缸(R)Φ95xΦ60x2395 

Cylinder 

Φ95xΦ60x2395 

2 H=4800 

      

A 257044016010  

油缸(R)Φ95xΦ60x2495 

Cylinder 

Φ95xΦ60x2495 

2 H=5000 

      

A 257044016011  

油缸(R)Φ95xΦ60x2745 

Cylinder 

Φ95xΦ60x2745 

2 H=5500 

      

A 257044016012  

油缸(R)Φ95xΦ60x2995 

Cylinder 

Φ95xΦ60x2995 

2 H=6000 

      

B 257098510007  

密封件修理包(标准起升缸） 

Seal repair kit 

(standard lifting 

cylinder) 

1 

  

      1  ▲ 活塞杆 Piston rod 1    

      2  ▲ 调整套 Adjusting bushing  1    

      3  ▲ 钢丝挡圈 Circlip 1    

      4  ▲ 孔用支撑环 80x20x2.5 

 bearing ring 

80x20x2.5 1    

      5  ▲ 孔封 80x70x6 Seal ring 45x35x6 1    

      6  ▲ 孔用挡圈 80x70x3 35 x45x3 block slice 1    

      7  ▲ 活塞 Piston 1    

 

  

 

    8  ▲ 铜套 Copper bushing 1    

      9  ▲ 钢丝挡圈 Circlip 1    

      10  ▲ 防爆阀 Anti-explosion valve 1    

      11  ▲ O 型圈 30x3.1 O seal ring30x3.1     

      12  ▲ 防尘圈 DKBI 60x74x8 Dust ring 1    

      13  ▲ 轴用密封圈 60X70X6 Seal ring 1    

      14  ▲ 缸盖 cylinder head 1   

      15  ▲ 导向套 Guide bushing 1    

      16  ▲ O 型密封圈 90x3.55 O seal ring 1    

      17  ▲ 钢背轴承 Bearing  1    

          18  ▲ 缸体 Cylinder 1    

           40 

           

           

     

 

 

 

 

 

 

   

  

           



257098501033 单附加管路安装(标准门架)/SINGLE ADDITIONAL  PIPELINE INSTALLATION (STANDARD MAST) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257030520022  衬套 Φ25xΦ17x57 

bushing Φ 25x Φ 

17x57 2    

      2  257030520021  滑轮 Φ155x60(双槽) 

pulley Φ 155x60 

(double groove) 2    

     

 

3  

257027520001  液压管总成（90°）10-L3750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3750-2SC-24° 1  H=2500 

      257027520002  液压管总成（90°）10-L3950-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3950-2SC-24° 1  H=2700 

      257027520003  液压管总成（90°）10-L4250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4250-2SC-24° 1  H=3000 

      257027520004  液压管总成（90°）10-L4550-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4550-2SC-24° 1  H=3300 

      257027520005  液压管总成（90°）10-L4850-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4850-2SC-24° 1  H=3600 

      257027520006  液压管总成（90°）10-L5250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5250-2SC-24° 1  H=4000 

      257027520007  液压管总成（90°）10-L5550-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5550-2SC-24° 1  H=4300 

      257027520008  液压管总成（90°）10-L5750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5750-2SC-24° 1  H=4500 

      257027520009  液压管总成（90°）10-L6050-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6050-2SC-24° 1  H=4800 

      257027520010  液压管总成（90°）10-L6250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6250-2SC-24° 1  H=5000 

      257027520011  液压管总成（90°）10-L6750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6750-2SC-24° 1  H=5500 

      257027520012  液压管总成（90°）10-L7250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L7250-2SC-24° 1  H=6000 



      

4  

257027520013  液压管总成（90°）10-L3600-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3600-2SC-24° 1  H=2500 

      257027520014  液压管总成（90°）10-L3800-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3800-2SC-24° 1  H=2700 

      257027520015  液压管总成（90°）10-L4100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4100-2SC-24° 1  H=3000 

      257027520016  液压管总成（90°）10-L4400-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4400-2SC-24° 1  H=3300 

      257027520017  液压管总成（90°）10-L4700-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4700-2SC-24° 1  H=3600 

 

  

 

    257027520018  液压管总成（90°）10-L5100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5100-2SC-24° 1  H=4000 

      257027520019  液压管总成（90°）10-L5400-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5400-2SC-24° 1  H=4300 

      257027520020  液压管总成（90°）10-L5600-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5600-2SC-24° 1  H=4500 

      257027520021  液压管总成（90°）10-L5900-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5900-2SC-24° 1  H=4800 

      257027520022  液压管总成（90°）10-L6100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6100-2SC-24° 1  H=5000 

      257027520023  液压管总成（90°）10-L6600-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6600-2SC-24° 1  H=5500 

      257027520024  液压管总成（90°）10-L7100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L7100-2SC-24° 1  H=6000 

      5  910400400003  特大垫圈 GB5287-16-100HV 

Extra large washer 

GB5287-16-100HV 1    

      6  910400500010  弹簧垫圈 GB93-16 

Spring washer GB93-

16 1    

      7  910100100076  螺栓 GB5782-M16x80-8.8 

Bolt GB5782-

M16x80-8.8 1    

      10  257027520049  聚丙烯管夹 

Polypropylene pipe 

clamp 2    



          11  257027510002  液压钢管焊合 

Hydraulic steel pipe 

welding 1    
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257098501034 双附加管路安装(标准门架)/DOUBLE  ADDITIONAL  PIPING INSTALLATION (STANDARD MAST) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

      1  257030520022  衬套 Φ25xΦ17x57 

bushing Φ 25x Φ 

17x57 2    

      2  257030520021  滑轮 Φ155x60(双槽) 

pulley Φ 155x60 

(double groove) 2    

      

3  

257027520001  液压管总成（90°）10-L3750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3750-2SC-24° 1  H=2500 

      257027520002  液压管总成（90°）10-L3950-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3950-2SC-24° 1  H=2700 

      257027520003  液压管总成（90°）10-L4250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4250-2SC-24° 1  H=3000 

      257027520004  液压管总成（90°）10-L4550-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4550-2SC-24° 1  H=3300 

      257027520005  液压管总成（90°）10-L4850-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4850-2SC-24° 1  H=3600 

      257027520006  液压管总成（90°）10-L5250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5250-2SC-24° 1  H=4000 

      257027520007  液压管总成（90°）10-L5550-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5550-2SC-24° 1  H=4300 

      257027520008  液压管总成（90°）10-L5750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5750-2SC-24° 1  H=4500 

      257027520009  液压管总成（90°）10-L6050-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6050-2SC-24° 1  H=4800 

      257027520010  液压管总成（90°）10-L6250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6250-2SC-24° 1  H=5000 



      257027520011  液压管总成（90°）10-L6750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6750-2SC-24° 1  H=5500 

      257027520012  液压管总成（90°）10-L7250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L7250-2SC-24° 1  H=6000 

      

4  

257027520013  液压管总成（90°）10-L3600-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3600-2SC-24° 1  H=2500 

      257027520014  液压管总成（90°）10-L3800-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3800-2SC-24° 1  H=2700 

      257027520015  液压管总成（90°）10-L4100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4100-2SC-24° 1  H=3000 

      257027520016  液压管总成（90°）10-L4400-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4400-2SC-24° 1  H=3300 

 

  

 

    257027520017  液压管总成（90°）10-L4700-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4700-2SC-24° 1  H=3600 

      257027520018  液压管总成（90°）10-L5100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5100-2SC-24° 1  H=4000 

      257027520019  液压管总成（90°）10-L5400-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5400-2SC-24° 1  H=4300 

      257027520020  液压管总成（90°）10-L5600-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5600-2SC-24° 1  H=4500 

      257027520021  液压管总成（90°）10-L5900-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5900-2SC-24° 1  H=4800 

      257027520022  液压管总成（90°）10-L6100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6100-2SC-24° 1  H=5000 

      257027520023  液压管总成（90°）10-L6600-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6600-2SC-24° 1  H=5500 

      257027520024  液压管总成（90°）10-L7100-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L7100-2SC-24° 1  H=6000 

      5  910400400003  特大垫圈 GB5287-16-100HV 

Extra large washer 

GB5287-16-100HV 2    



      6  910400500010  弹簧垫圈 GB93-16 

Spring washer GB93-

16 2    

      7  910100100076  螺栓 GB5782-M16x80-8.8 

Bolt GB5782-

M16x80-8.8 2    

      

8  

257028020001  液压管总成（90°）10-L3850-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3850-2SC-24° 1  H=2500 

          257028020002  液压管总成（90°）10-L4050-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4050-2SC-24° 1  H=2700 
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 双附加管路安装(标准门架)/DOUBLE  ADDITIONAL  PIPING INSTALLATION (STANDARD MAST) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

8  

257028020003  液压管总成（90°）10-L4350-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4350-2SC-24° 1  

H=3000 

        

  

257028020004  液压管总成（90°）10-L4650-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4650-2SC-24° 1  

H=3300 

          257028020005  液压管总成（90°）10-L4950-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4950-2SC-24° 1  

H=3600 

          257028020006  液压管总成（90°）10-L5350-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5350-2SC-24° 1  

H=4000 

          257028020007  液压管总成（90°）10-L5650-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5650-2SC-24° 1  

H=4300 

          257028020008  液压管总成（90°）10-L5850-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5850-2SC-24° 1  

H=4500 

          257028020009  液压管总成（90°）10-L6150-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6150-2SC-24° 1  

H=4800 

          257028020010  液压管总成（90°）10-L6350-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6350-2SC-24° 1  

H=5000 

          257028020011  液压管总成（90°）10-L6850-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6850-2SC-24° 1  

H=5500 



          257028020012  液压管总成（90°）10-L7350-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L7350-2SC-24° 1  

H=6000 

          

9  

257028020013  液压管总成（90°）10-L3750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3750-2SC-24° 1  

H=2500 

          257028020014  液压管总成（90°）10-L3950-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L3950-2SC-24° 1  

H=2700 

          257028020015  液压管总成（90°）10-L4250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4250-2SC-24° 1  

H=3000 

          257028020016  液压管总成（90°）10-L4550-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4550-2SC-24° 1  

H=3300 

          257028020017  液压管总成（90°）10-L4850-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L4850-2SC-24° 1  

H=3600 

          257028020018  液压管总成（90°）10-L5250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5250-2SC-24° 1  

H=4000 

          257028020019  液压管总成（90°）10-L5550-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5550-2SC-24° 1  

H=4300 

          257028020020  液压管总成（90°）10-L5750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L5750-2SC-24° 1  

H=4500 

          257028020021  液压管总成（90°）10-L6050-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6050-2SC-24° 1  

H=4800 

          257028020022  液压管总成（90°）10-L6250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6250-2SC-24° 1  

H=5000 

 

  

 

        257028020023  液压管总成（90°）10-L6750-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L6750-2SC-24° 1  

H=5500 

          257028020024  液压管总成（90°）10-L7250-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 10-

L7250-2SC-24° 1  

H=6000 

          10  257027520049  聚丙烯管夹 

Polypropylene pipe 

clamp 4    

          11  257027510002  液压钢管焊合 

Hydraulic steel pipe 

welding 2    

                      



           

           

                      

257098501042 门架装配(二级全自由)/Mast (Two stage full free lift) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          1  910401300026  轴用弹性挡圈 GB894.1-55 

Elastic retaining ring 

for shaft GB894.1-55 6    

          2  940200500017  链轮轴承 CG55A1-1A-Φ140xΦ55x44 

Sprocket bearing 

CG55A1-1A-

Φ140xΦ55x44 2    

          3  910400500012  弹簧垫圈 GB93-20 

Spring washer GB93-

20 3    

          4  910100400036  螺栓 GB5786-M20x1.5x70-8.8 

Bolt GB5786-

M20x1.5x70-8.8 3    

          5  257043512001  内门架焊合(3000) 

Inner gantry 

welding(3000) 1  H=3000 

          5  257043512002  内门架焊合(3300) 

Inner Mast 

Welding(3300) 1  H=3300 

          5  257043512003  内门架焊合(3500) 

Inner Mast 

Welding(3500) 1  H=3500 

          5  257043512004  内门架焊合(3750) 

Inner Mast 

Welding(3750) 1  H=3750 

          5  257043512005  内门架焊合(4000) 

Inner gantry 

welding(4000) 1  H=4000 

          5  257043512006  内门架焊合(4250) 

Inner Mast 

Welding(4250) 1  H=4250 

          5  257043512007  内门架焊合(4500) 

Inner Mast 

Welding(4500) 1  H=4500 

          5  257043512008  内门架焊合(4750) 

Inner Mast 

Welding(4750) 1  H=4750 

          5  257043512009  内门架焊合(5000) 

Inner gantry 

welding(5000) 1  H=5000 

          

5  257043512010  内门架焊合(5500) 

Inner Mast 

Welding(5500) 1  H=5500 

          

5  257043512011  内门架焊合(6000) 

Inner gantry 

welding(6000) 1  H=6000 

          

6  940200100059  主滚轮 Φ152.5xΦ55x45 

Main roller 

Φ152.5xΦ55x45 4    

          7  257044020003  导轨衬垫 

Main roller 

Φ152.5xΦ55x45 2    

          

8  257044020132  调整垫片 t=0.8 

Adjust the spacer t = 

0.8 1    



          

8  257044020133  调整垫片 t=0.5 

Adjust the gasket t = 

0.5 1    

          

8  257044020134  调整垫片 t=0.2 

Adjust the gasket t = 

0.2 1    

          9  256544020008  U 形螺栓 Φ88 U-bolt Φ88 2    

 

  

 

        10  256544020004  橡胶套 Rubber sleeve 2    

          11  256544020005  固定座(油缸环座) 

Holder (cylinder ring 

seat) 2    

          12  910400100007  平垫圈 GB97.1-10-200HV 

Flat washer GB97.1-

10-200HV 4    

          13  910300100008  螺母 GB6170-M12-10 Nut GB6170-M12-10 2    

          14  910300200002  螺母 GB6171-M10x1.25-10 

Nut GB6171-

M10x1.25-10 8    

          15  911200100004  油杯 JB7940.1-M10x1 

Oil cup JB7940.1-

M10x1 4    

          16  910100300055  螺栓 GB5783-M12x55-8.8 

Bolt GB5783-

M12x55-8.8 2    

          17  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 12    

          18  910100100048  螺栓 GB5782-M12x50-8.8 

Bolt GB5782-

M12x50-8.8 2    

          19  257044020007  轴瓦 bearing bush. 2    

                    57  

          

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

           



257098501042 门架装配(二级全自由)/Mast (Two stage full free lift) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          20  257044020008  支座盖 Bearing cover 2    

        

  

21  910400500013  弹簧垫圈 GB93-24 

Spring washer GB93-

24 

12  

  

          22  910100200026  螺栓 GB5785-M24x2x120-8.8 

Spring washer GB93-

24 

4  

  

          23  257043511001  外门架焊合（3000） 

Outer mast 

welding(3000) 1  H=3000 

          23  257043511002  外门架焊合（3300） 

Outer mast 

welding(3300) 1  H=3300 

          23  257043511003  外门架焊合（3500） 

Outer mast 

welding(3300) 1  H=3500 

          23  257043511004  外门架焊合（3750） 

Outer Mast 

Welding(3750) 1  H=3750 

          23  257043511005  外门架焊合（4000） 

Outer Mast 

Welding(4000) 1  H=4000 

          23  257043511006  外门架焊合（4250） 

Outer Mast 

Welding(4250) 1  H=4250 

          23  257043511007  外门架焊合（4500） 

Outer Mast 

Welding(4500) 1  H=4500 

          23  257043511008  外门架焊合（4750） 

Outer Mast 

Welding(4750) 1  H=4750 

          23  257043511009  外门架焊合（5000） 

Outer mast 

welding(5000) 1  H=5000 

          23  257043511010  外门架焊合（5500） 

Outer mast 

welding(5500) 1  H=5500 

          23  257043511011  外门架焊合（6000） 

Outer mast 

welding(6000) 1  H=6000 

          24  910100300050  螺栓 GB5783-M12x30-8.8 

Bolt GB5783-

M12x30-8.8 

2  

  

          25  257044010002  带耳轴 Φ50x125 

Bolt GB5783-

M12x30-8.8 

2  

  

          26  910100200006  螺栓 GB5785-M12x1.25x45-8.8 

Bolt GB5785-

M12x1.25x45-8.8 

8  

  

          27  940200200010  侧滚轮 Φ72-CD=70 

Side roller Φ72-

CD=70 

4  

  

          28  257044020004  衬套 bushing 8    

          29  910100300070  螺栓 GB5783-M24x100-8.8 

Bolt GB5783-

M24x100-8.8 

4  

  

          30  910400100014  平垫圈 GB97.1-24-200HV 

Flat washer GB97.1-

24-200HV 

8    



          31  910100300070  螺栓 GB5783-M24x100-8.8 

Bolt GB5783-

M24x100-8.8 

4    
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257098501043 起升管路（二级全自由）Lifting pipeline(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          1  257043515001  起升链条 LH2044-49 

Hoisting chain 

LH2044-49 2  H=3000 

        

  

1  257044515003  中起升链条 LH2044-51 

Hoisting chain 

LH2044-51 2  H=3300 

          1  257044515004  中起升链条 LH2044-53 

Hoisting chain 

LH2044-53 2  H=3500 

          1  257044515005  中起升链条 LH2044-55 

Hoisting chain 

LH2044-55 2  H=3750 

          1  257043515002  起升链条 LH2044-57 

Hoisting chain 

LH2044-57 2  H=4000 

          1  257044014001  起升链条 LH2044-59 

Hoisting chain 

LH2044-59 2  H=4250 

          1  257044014002  起升链条 LH2044-61 

Hoisting chain 

LH2044-61 2  H=4500 

          1  257044515006  起升链条 LH2044-63 

Hoisting chain 

LH2044-63 2  H=4750 

          1  257044014003  起升链条 LH2044-65 

Hoisting chain 

LH2044-65 2  H=5000 

          1  257044014004  起升链条 LH2044-69 

Hoisting chain 

LH2044-69 2  H=5500 

          1  257044514002  边起升链条 LH2044-73 

Hoisting chain 

LH2044-73 2  H=6000 

          2  257044520001  链轮座 Chain wheel holder 1    

          3  257043518001  油缸(M)φ166xφ100x760 

Cylinder (M) 

φ166xφ100x760 1  H=3000 

          3  257043518002  油缸(M)φ166xφ100x835 

Cylinder (M) 

φ166xφ100x835 1  H=3300 

          3  257043518003  油缸(M)φ166xφ100x885 

Cylinder (M) 

φ166xφ100x885 1  H=3500 

          3  257043518004  油缸(M)φ166xφ100x947.5 

Cylinder (M) 

φ166xφ100x947.5 1  H=3750 

          3  257043518005  油缸(M)φ166xφ100x1035 

Cylinder (M) 

φ166xφ100x1035 1  H=4000 



          3  257043518006  油缸(M)φ166xφ100x1098 

Cylinder (M) 

φ166xφ100x1098 1  H=4250 

          3  257043518007  油缸(M)φ166xφ100x1160 

Cylinder (M) 

φ166xφ100x1160 1  H=4500 

          3  257043518008  油缸(M)φ166xφ100x1222 

Cylinder (M) 

φ166xφ100x1222 1  H=4750 

 

  

 

        3  257043518009  油缸(M)φ166xφ100x1285 

Cylinder (M) 

φ166xφ100x1285 1  H=5000 

          3  257043518010  油缸(M)φ166xφ100x1435 

Cylinder (M) 

φ166xφ100x1435 1  H=5500 

          3  257043518011  油缸(M)φ166xφ100x1560 

Cylinder (M) 

φ166xφ100x1560 1  H=6000 

          4  257044529007  接头(锁定弯)16-M27x2-M27x1.5-24° 

Connector (locking 

bend) 16-M27x2-

M27x1.5-24° 2    

          5  257043519501  钢管总成 L=1354 

Steel pipe assembly L 

= 1354 1  H=3000 

          5  257043519502  钢管总成 L=1504 

Steel pipe assembly L 

= 1504 1  H=3300 

          5  257043519503  钢管总成 L=1604 

Steel pipe assembly L 

= 1604 1  H=3500 

          5  257043519504  钢管总成 L=1729 

Steel pipe assembly L 

= 1729 1  H=3750 

          5  257043519505  钢管总成 L=1904 

Steel pipe assembly L 

= 1904 1  H=4000 

          5  257043519506  钢管总成 L=2029 

Steel pipe assembly L 

= 2029 1  H=4250 

          5  257043519507  钢管总成 L=2154 

Steel pipe assembly L 

= 2154 1  H=4500 
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257098501043 起升管路（二级全自由）Lifting pipeline(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          5  257043519508  钢管总成 L=2279 

Steel pipe assembly L 

= 2279 1  H=4750 

          5  257043519509  钢管总成 L=2404 

Steel pipe assembly L 

= 2404 1  H=5000 

        

  

5  257043519510  钢管总成 L=2704 

Steel pipe assembly L 

= 2704 1  H=5500 

          5  257043519511  钢管总成 L=2954 

Steel pipe assembly L 

= 2954 1  H=6000 

          6  257043516001  油缸(L)φ76xφ50x1450 

Cylinder (L) 

φ76xφ50x1450 1  H=3000 

          6  257043516002  油缸(L)φ76xφ50x1600 

Cylinder (L) 

φ76xφ50x1600 1  H=3300 

          6  257043516003  油缸(L)φ76xφ50x1700 

Cylinder (L) 

φ76xφ50x1700 1  H=3500 

          

6  

257043516004  油缸(L)φ76xφ50x1825 

Cylinder (L) 

φ76xφ50x1825 1  H=3750 

          6  257043516005  油缸(L)φ76xφ50x1900 

Cylinder (L) 

φ76xφ50x1900 1  H=4000 

          6  257043516006  油缸(L)φ76xφ50x2025 

Cylinder (L) 

φ76xφ50x2025 1  H=4250 

          6  257043516007  油缸(L)φ76xφ50x2150 

Cylinder (L) 

φ76xφ50x2150 1  H=4500 

          6  257043516008  油缸(L)φ76xφ50x2275 

Cylinder (L) 

φ76xφ50x2275 1  H=4750 

          6  257043516009  油缸(L)φ76xφ50x2400 

Cylinder (L) 

φ76xφ50x2400 1  H=5000 

          6  257043516010  油缸(L)φ76xφ50x2600 

Cylinder (L) 

φ76xφ50x2600 1  H=5500 

          6  257043516011  油缸(L)φ76xφ50x2850 

Cylinder (L) 

φ76xφ50x2850 1  H=6000 

          7  911000600012  喉箍 JB/T8870-(12-20) 

Hose clamp 

JB/T8870-(12-20)     

          8  900200301006  软管 16x2 Hose 16x2 1    

          9  255044020042  压板 Clamp plate 4    

          10  990700400214  扎带 8x350 Cable tie 8x350 4    

          11  257044029003  接头(转向弯)18-2xM27x1.5-24° 

Connector (steering 

bend)18-2xM27x1.5-

24° 2    

         12  257044019001  限速阀 Governor valve 1    



  

 

          13  910800100024  O 形圈-外 30x3.1 O-ring - outer 30x3.1 1    

          14  257044029002  限速阀三通 Governor valve  tee 1    

          15  257044029004  液压管总成(直)16-L575-2SC-24° 

Hydraulic pipe 

Assembly 

(straight)16-L575-

2SC-24° 1    

          16  257043529005  

液压管总成(90°)19-L985-2SC-24°带

钢丝防护（二全） 

Hydraulic tube 

Assembly (90°)19-

L985-2SC-24° with 

steel wire protection 

(Level 2 full free) 1    

          17  951000100011  管夹 YGE 包胶 20 

Pipe clamp YGE 

adhesive 20 3    

          18  910200200036  螺钉 GB70.1-M6x20-8.8 

Screw GB70.1-

M6x20-8.8 3    

          19  257044020118  接头(三通) Connector (tee) 1    

          20  911000600015  喉箍 JB/T8870-(32-50) 

Hose hoops JB/T8870 

- (32-50) 1    

          21  900200301008  软管 25x2.3 Hose 25x2.3 1    

          22  257043517001  油缸(R)φ76xφ50x1450 

Cylinder 

(R)φ76xφ50x1450 

1  

H=3000 

                    60  

            

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   

      



257098501043 起升管路（二级全自由）Lifting pipeline(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

  

  

      22  257043517002  油缸(R)φ76xφ50x1600 

Cylinder 

(R)φ76xφ50x1600 1  H=3300 

          22  257043517003  油缸(R)φ76xφ50x1700 

Cylinder 

(R)φ76xφ50x1700 1  H=3500 

          22  257043517004  油缸(R)φ76xφ50x1825 

Cylinder 

(R)φ76xφ50x1825 1  H=3750 

          22  257043517005  油缸(R)φ76xφ50x1900 

Cylinder 

(R)φ76xφ50x1900 1  H=4000 

          22  257043517006  油缸(R)φ76xφ50x2025 

Cylinder 

(R)φ76xφ50x2025 1  H=4250 

          22  257043517007  油缸(R)φ76xφ50x2150 

Cylinder 

(R)φ76xφ50x2150 1  H=4500 

          

22  

257043517008  油缸(R)φ76xφ50x2275 

Cylinder 

(R)φ76xφ50x2275 1  H=4750 

          22  257043517009  油缸(R)φ76xφ50x2400 

Cylinder 

(R)φ76xφ50x2400 1  H=5000 

          22  257043517010  油缸(R)φ76xφ50x2600 

Cylinder 

(R)φ76xφ50x2600 1  H=5500 

          22  257043517011  油缸(R)φ76xφ50x2850 

Cylinder 

(R)φ76xφ50x1450 1  H=6000 

          23  257043529006  液压管总成(直)M27-L610-2SC-24° 

Hydraulic pipe 

Assembly 

(straight)M27-L610-

2SC-24° 1    

          24  257044529009  聚丙烯管夹 Polypropylene clamp 1    

          25  910400100005  平垫圈 GB97.1-6-200HV 

Flat washer GB97.1-

6-200HV 2    

          26  910400500005  弹簧垫圈 GB93-6 

Spring washer GB93-

6 2    

          27  910100300018  螺栓 GB5783-M6x60-8.8 

Bolt GB5783-M6x60-

8.8 2    
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257098501044 单附加管路（二级全自由）SINGLE ADDITIONAL TUBE(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          1  257031010003 防护罩（四联） Shield (quadruple) 1    

          2  910400100006 平垫圈 GB97.1-8-200HV 

Flat washer GB97.1-

8-200HV 16    

          3  910400500006 弹簧垫圈 GB93-8 

Spring washer GB93-

8 16    

          4  910200200058 螺钉 GB70.1-M8x25-8.8 

Screw GB70.1-

M8x25-8.8 4    

          5  910300500006 螺母 GB889.1-M12-10 Nut GB889.1-M12-10 2    

          6  910400500008 弹簧垫圈 GB93-12 

Spring washer GB93-

12 4    

          7  910400200005 大垫圈 GB96.1-12-200HV 

Large washer GB96.1-

12-200HV 8    

          8  257030520909 衬套 φ20xφ13x26 Bush φ20xφ13x26 4    

          9  257030520025 滑轮 Φ74x52(双槽) 

Pulley Φ74x52(double 

slot) 2    

          10  257031020909 衬套 Φ20xΦ13x46 Bushing Φ20xΦ13x46 2    

          11  910100100062 螺栓 GB5782-M12x140-8.8 

Bolt GB5782-

M12x140-8.8 2    

          12  257028520920 液压管总成（90°）10-L1000-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1000-2SC-24° 2  H=3000 

          12  257028520921 液压管总成（90°）10-L1150-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1150-2SC-24° 2  H=3300 

          12  257028520922 液压管总成（90°）10-L1250-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1250-2SC-24° 2  H=3500 

          12  257028520923 液压管总成（90°）10-L1376-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1376-2SC-24° 2  H=3750 

          12  257028520924 液压管总成（90°）10-L1550-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1550-2SC-24° 2  H=4000 

          12  257028520925 液压管总成（90°）10-L1676-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1676-2SC-24° 2  H=4250 

          12  257028520926 液压管总成（90°）10-L1800-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1800-2SC-24° 2  H=4500 



          12  257028520927 液压管总成（90°）10-L1926-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1926-2SC-24° 2  H=4750 

 

  

 

        12  257028520928 液压管总成（90°）10-L2050-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L2050-2SC-24° 2  H=5000 

          

12  257028520929 液压管总成（90°）10-L2350-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L2350-2SC-24° 

2  

H=5500 

          

12  257028520930 液压管总成（90°）10-L2600-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L2600-2SC-24° 

2  

H=6000 

          13  257031010002 胶管支架（底座） Hose support (base) 1    

          14  257031020034 滑轮挡杆 Pulley stop 4    

          15  257028510022 过渡钢管 Transition steel pipe 1    

          

16  910400100005 平垫圈 GB97.1-6-200HV 

Flat washer GB97.1-

6-200HV 

8    

          

17  910400500005 弹簧垫圈 GB93-6 

Spring washer GB93-

6 

8    

          

18  910200200035 螺钉 GB70.1-M6x16-8.8 

Screw GB70.1-

M6x16-8.8 

8    

          19  257029020004 折弯板 Bent plate 1    

          

20  257028510701 内导槽焊合 L=830(三联) 

Inner guide groove 

welding L=830(triple) 

1  

H=3000 

          

20  257028510702 内导槽焊合 L=905(三联) 

Inner guide groove 

welding L=905(triple) 

1  

H=3300 
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257098501044 单附加管路（二级全自由）SINGLE ADDITIONAL TUBE(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          20  257028510703 内导槽焊合 L=955(三联) 

Inner guide groove 

welding L=955(triple) 1  H=3500 

        

  

20  257028510704 内导槽焊合 L=1018(三联) 

Inner guide groove 

welding 

L=1018(triple) 1  H=3750 

          20  257028510705 内导槽焊合 L=1105(三联) 

Inner guide groove 

welding 

L=1105(triple) 1  H=4000 

          20  257028510706 内导槽焊合 L=1168(三联) 

Inner guide groove 

welding 

L=1168(triple) 1  H=4250 

          20  257028510707 内导槽焊合 L=1230(三联) 

Inner guide groove 

welding 

L=1230(triple) 1  H=4500 

          20  257028510708 内导槽焊合 L=1293(三联) 

Inner guide groove 

welding 

L=1293(triple) 1  H=4750 

          20  257028510709 内导槽焊合 L=1355(三联) 

Inner guide groove 

welding 

L=1355(triple) 1  H=5000 

          

20  

257028510710 内导槽焊合 L=1505(三联) 

Inner guide groove 

welding 

L=1505(triple) 1  H=5500 

          20  257028510711 内导槽焊合 L=1630(三联) 

Inner guide groove 

welding 

L=1630(triple) 1  H=6000 

          21  910100300022 螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8x20-

8.8 2    

          22  910300500003 螺母 GB889.1-M6-10 Nut GB889.1-M6-10 2    

          23  257028520052 压板 Clamp plate 2    

          24  910100300014 螺栓 GB5783-M6x35-8.8 

Bolt GB5783-M6x35-

8.8 2    

          25  257028520901 液压管总成（90°）10-L3000-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3000-2SC-24° 2  H=3000 

          25  257028520902 液压管总成（90°）10-L3075-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3075-2SC-24° 2  H=3300 



          25  257028520903 液压管总成（90°）10-L3125-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3125-2SC-24° 2  H=3500 

          25  257028520904 液压管总成（90°）10-L3190-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3190-2SC-24° 2  H=3750 

          25  257028520905 液压管总成（90°）10-L3275-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3275-2SC-24° 2  H=4000 

          25  257028520906 液压管总成（90°）10-L3340-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3340-2SC-24° 2  H=4250 

 

  

 

        25  257029020901 液压管总成（90°）10-L3400-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3400-2SC-24° 2  H=4500 

          

25  257028520908 液压管总成（90°）10-L3460-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3460-2SC-24° 

2  

H=4750 

          

25  257029020903 液压管总成（90°）10-L3525-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3525-2SC-24° 

2  

H=5000 

          

25  257029020905 液压管总成（90°）10-L3675-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3675-2SC-24° 

2  

H=5500 

          

25  257029020907 液压管总成（90°）10-L3800-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3800-2SC-24° 

2  

H=6000 

          

26  257028510801 外导槽焊合 L=1414(三联) 

External guide groove 

welding 

L=1414(triple) 

1  

H=3000 

          

26  257028510802 外导槽焊合 L=1564(三联) 

External guide groove 

welding 

L=1564(triple) 

1  

H=3300 

          

26  257028510803 外导槽焊合 L=1714(三联) 

External guide groove 

welding 

L=1714(triple) 

1  

H=3500 

          

26  257028510804 外导槽焊合 L=1864(三联) 

External guide groove 

welding 

L=1864(triple) 

1  

H=3750 

          

26  257028510805 外导槽焊合 L=2014(三联) 

External guide groove 

welding 

L=2014(triple) 

1  

H=4000 



          

26  257028510806 外导槽焊合 L=2164(三联) 

External guide groove 

welding 

L=2164(triple) 

1  

H=4250 

          

26  257028510807 外导槽焊合 L=2314(三联) 

External guide groove 

welding 

L=2314(triple) 

1  

H=4500 
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257098501044 单附加管路（二级全自由）SINGLE ADDITIONAL TUBE(Two stage full free lift ) 

  

        

Item 

No. 

Part No. 名称 

External guide groove 

welding 

L=1414(triple) 

Q'ty Remark 

          26  257028510808 外导槽焊合 L=2464(三联) 

External guide groove 

welding 

L=2464(triple) 1  H=4750 

          26  257028510809 外导槽焊合 L=2614(三联) 

External guide groove 

welding 

L=2614(triple) 1  H=5000 

          26  257028510810 外导槽焊合 L=2764(三联) 

External guide groove 

welding 

L=2764(triple) 1  H=5500 

          26  257028510811 外导槽焊合 L=2914(三联) 

External guide groove 

welding 

L=2914(triple) 1  H=6000 

          27  910100300020 螺栓 GB5783-M8x16-8.8 

Bolt GB5783-M8x16-

8.8 6    

          28  910200200066 螺钉 GB70.1-M8x65-8.8 

Screw GB70.1-

M8x65-8.8 2    

          29  257030510006 四通接头 Four-way joint 1    
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257098501044 双附加管路（二级全自由）DOUBLE ADDITIONAL TUBE(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          1  257031010003 防护罩（四联） Shield (quadruple) 1    

          2  910100300023 螺栓 GB5783-M8x25-8.8 

Bolt GB5783-M8x25-

8.8 4    

          3  910400500006 弹簧垫圈 GB93-8 

Spring washer GB93-

8 16    

          4  910400100006 平垫圈 GB97.1-8-200HV 

Flat washer GB97.1-

8-200HV 16    

          5  910300500006 螺母 GB889.1-M12-10 Nut GB889.1-M12-10 2    

          6  910400500008 弹簧垫圈 GB93-12 

Spring washer GB93-

12 4    

          7  910400200005 大垫圈 GB96.1-12-200HV 

Large washer GB96.1-

12-200HV 8    

          

8  

257030520025 滑轮 Φ74x52(双槽) 

Pulley Φ74x52(double 

slot) 4    

          9  257031020909 衬套 Φ20xΦ13x46 Bushing Φ20xΦ13x46 4    

          10  910100100062 螺栓 GB5782-M12x140-8.8 

Bolt GB5782-

M12x140-8.8 2    

          11  257031010002 胶管支架（底座） Hose support (base) 1    

          12  257031020034 滑轮挡杆 Pulley stop 4    

          13  257028520920 液压管总成（90°）10-L1000-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1000-2SC-24° 4  H=3000 

          13  257028520921 液压管总成（90°）10-L1150-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1150-2SC-24° 4  H=3300 

          13  257028520922 液压管总成（90°）10-L1250-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1250-2SC-24° 4  H=3500 

          13  257028520923 液压管总成（90°）10-L1376-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1376-2SC-24° 4  H=3750 

          13  257028520924 液压管总成（90°）10-L1550-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1550-2SC-24° 4  H=4000 

          13  257028520925 液压管总成（90°）10-L1676-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1676-2SC-24° 4  H=4250 

          13  257028520926 液压管总成（90°）10-L1800-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1800-2SC-24° 4  H=4500 



          13  257028520927 液压管总成（90°）10-L1926-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1926-2SC-24° 4  H=4750 

 

  

 

        

13  257028520928 

液压管总成（90°）10-L2050-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L2050-2SC-24° 

4  

H=5000 

          

13  257028520929 

液压管总成（90°）10-L2350-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L2350-2SC-24° 

4  

H=5500 

          

13  257028520930 

液压管总成（90°）10-L2600-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L2600-2SC-24° 

4  

H=6000 

          

14  257029010801 

外导槽焊合 L=1414(四联) 

External guide groove 

welding 

L=1414(quadruple) 

1  

H=3000 

          

14  257029010802 

外导槽焊合 L=1564(四联) 

External guide groove 

welding 

L=1564(quadruple) 

1  

H=3300 

          

14  257029010803 

外导槽焊合 L=1714(四联) 

External guide groove 

welding 

L=1714(quadruple) 

1  

H=3500 

          

14  257029010804 

外导槽焊合 L=1864(四联) 

External guide groove 

welding 

L=1864(quadruple) 

1  

H=3750 

          

14  257029010805 

外导槽焊合 L=2014(四联) 

External guide groove 

welding 

L=2014(quadruple) 

1  

H=4000 

          

14  257029010806 

外导槽焊合 L=2164(四联) 

External guide groove 

welding 

L=2164(quadruple) 

1  

H=4250 

          

14  257029010807 

外导槽焊合 L=2314(四联) 

External guide groove 

welding 

L=2314(quadruple) 

1  

H=4500 

          

14  257029010808 

外导槽焊合 L=2464(四联) 

External guide groove 

welding 

L=2464(quadruple) 

1  

H=4750 
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257098501044 双附加管路（二级全自由）DOUBLE ADDITIONAL TUBE(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          14  257029010809 外导槽焊合 L=2614(四联) 

External guide groove 

welding 

L=2614(quadruple) 1  H=5000 

          14  257029010810 外导槽焊合 L=2764(四联) 

External guide groove 

welding 

L=2764(quadruple) 1  H=5500 

          14  257029010811 外导槽焊合 L=2914(四联) 

External guide groove 

welding 

L=2914(quadruple) 1  H=6000 

          15  910100300020 螺栓 GB5783-M8x16-8.8 

Bolt GB5783-M8x16-

8.8 6    

          16  910300500003 螺母 GB889.1-M6-10 Nut GB889.1-M6-10 3    

          17  257028520052 压板 Clamp plate 3    

          18  910100300014 螺栓 GB5783-M6x35-8.8 

Bolt GB5783-M6x35-

8.8 2    

          19  257028510022 过渡钢管 Transition steel pipe 2    

          20  257029020901 液压管总成（90°）10-L3400-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3400-2SC-24° 2  H=3000 

          20  257029020902 液压管总成（90°）10-L3475-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3475-2SC-24° 2  H=3300 

          20  257029020903 液压管总成（90°）10-L3525-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3525-2SC-24° 2  H=3500 

          20  257029020904 液压管总成（90°）10-L3600-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3600-2SC-24° 2  H=3750 

          20  257029020905 液压管总成（90°）10-L3675-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3675-2SC-24° 2  H=4000 

          20  257029020906 液压管总成（90°）10-L3740-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3750-2SC-24° 2  H=4250 

          20  257029020907 液压管总成（90°）10-L3800-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3800-2SC-24° 2  H=4500 

          20  257029020908 液压管总成（90°）10-L3860-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3860-2SC-24° 2  H=4750 



          20  257029020909 液压管总成（90°）10-L3925-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3925-2SC-24° 2  H=5000 

          20  257029020910 液压管总成（90°）10-L4025-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4025-2SC-24° 2  H=5500 

          20  257029020911 液压管总成（90°）10-L4200-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4500-2SC-24° 2  H=6000 

          21  257030510006 四通接头 Four-way joint 2    

 

  

 

        

22  910200200066 螺钉 GB70.1-M8x65-8.8 

Screw GB70.1-

M8x65-8.8 

4    

          

23  910400100005 平垫圈 GB97.1-6-200HV 

Flat washer GB97.1-

6-200HV 

10    

          

24  910400500005 弹簧垫圈 GB93-6 

Spring washer GB93-

6 

12    

          

25  910200200035 螺钉 GB70.1-M6x16-8.8 

Screw GB70.1-

M6x16-8.8 

10    

          

26  910100300022 螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8x20-

8.8 

2    

          27  257029020004 折弯板 Bent plate 1    

          

28  257029010701 内导槽焊合 L=830(四联) 

Inner guide groove 

welding 

L=830(quadruple) 

1  

H=3000 

          

28  257029010702 内导槽焊合 L=905(四联) 

Inner guide groove 

welding 

L=905(quadruple) 

1  

H=3300 

          

28  257029010703 内导槽焊合 L=955(四联) 

Inner guide groove 

welding 

L=955(quadruple) 

1  

H=3500 

          28  257029010704 内导槽焊合 L=1018(四联) 

Inner guide groove 

welding 

L=1018(quadruple) 1  H=3750 

          

28  257029010705 内导槽焊合 L=1105(四联) 

Inner guide groove 

welding 

L=1105(quadruple) 

1  

H=4000 
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257098501044 双附加管路（二级全自由）DOUBLE ADDITIONAL TUBE(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          28  257029010706 内导槽焊合 L=1168(四联) 

Inner guide groove 

welding 

L=1168(quadruple) 1  H=4250 

          28  257029010707 内导槽焊合 L=1230(四联) 

Inner guide groove 

welding 

L=1230(quadruple) 1  H=4500 

          28  257029010708 内导槽焊合 L=1293(四联) 

Inner guide groove 

welding 

L=1293(quadruple) 1  H=4750 

          28  257029010709 内导槽焊合 L=1355(四联) 

Inner guide groove 

welding 

L=1355(quadruple) 1  H=5000 

          28  257029010710 内导槽焊合 L=1505(四联) 

Inner guide groove 

welding 

L=1505(quadruple) 1  H=5500 

          28  257029010711 内导槽焊合 L=1630(四联) 

Inner guide groove 

welding 

L=1630(quadruple) 1  H=6000 

          29  910100300016 螺栓 GB5783-M6x50-8.8 

Bolt GB5783-M6x50-

8.8 1    

          

30  

257028520901 液压管总成（90°）10-L3000-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3000-2SC-24° 2  H=3000 

          30  257028520902 液压管总成（90°）10-L3075-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3075-2SC-24° 2  H=3300 

          30  257028520903 液压管总成（90°）10-L3125-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3125-2SC-24° 2  H=3500 

          30  257028520904 液压管总成（90°）10-L3190-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3190-2SC-24° 2  H=3750 

          30  257028520905 液压管总成（90°）10-L3275-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3275-2SC-24° 2  H=4000 

          30  257028520906 液压管总成（90°）10-L3340-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3340-2SC-24° 2  H=4250 



          30  257029020901 液压管总成（90°）10-L3400-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3400-2SC-24° 2  H=4500 

          30  257028520908 液压管总成（90°）10-L3460-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3460-2SC-24° 2  H=4750 

          30  257029020903 液压管总成（90°）10-L3525-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3525-2SC-24° 2  H=5000 

          30  257029020905 液压管总成（90°）10-L3675-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3675-2SC-24° 2  H=5500 

          30  257029020907 液压管总成（90°）10-L3800-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3800-2SC-24° 2  H=6000 

          31  257028510801 外导槽焊合 L=1414(三联) 

External guide groove 

welding 

L=1414(triple) 1  H=3000 

          31  257028510802 外导槽焊合 L=1564(三联) 

External guide groove 

welding 

L=1564(triple) 1  H=3300 

 

  

 

        

31  257028510803 外导槽焊合 L=1714(三联) 

External guide groove 

welding 

L=1714(triple) 

1  

H=3500 

          

31  257028510804 外导槽焊合 L=1864(三联) 

External guide groove 

welding 

L=1864(triple) 

1  

H=3750 

          

31  257028510805 外导槽焊合 L=2014(三联) 

External guide groove 

welding 

L=2014(triple) 

1  

H=4000 

          

31  257028510806 外导槽焊合 L=2164(三联) 

External guide groove 

welding 

L=2164(triple) 

1  

H=4250 

          

31  257028510807 外导槽焊合 L=2314(三联) 

External guide groove 

welding 

L=2314(triple) 

1  

H=4500 

          

31  257028510808 外导槽焊合 L=2464(三联) 

External guide groove 

welding 

L=2464(triple) 

1  

H=4750 

          

31  257028510809 外导槽焊合 L=2614(三联) 

External guide groove 

welding 

L=2614(triple) 

1  

H=5000 



          

31  257028510810 外导槽焊合 L=2764(三联) 

External guide groove 

welding 

L=2764(triple) 

1  

H=5500 

          

31  257028510811 外导槽焊合 L=2914(三联) 

External guide groove 

welding 

L=2914(triple) 

1  

H=6000 

                      

                      

                    67  

                      

257098501045 左起升油缸（二级全自由）DOUBLE ADDITIONAL TUBE(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          A 257043516001  油缸(L)φ76xφ50x1450 

Cylinder 

(L)φ76xφ50x1450 1  H=3000 

          A 257043516002  油缸(L)φ76xφ50x1600 

Cylinder 

(L)φ76xφ50x1600 1  H=3300 

          A 257043516003  油缸(L)φ76xφ50x1700 

Cylinder 

(L)φ76xφ50x1700 1  H=3500 

          A 257043516004  油缸(L)φ76xφ50x1825 

Cylinder 

(L)φ76xφ50x1825 1  H=3750 

          A 257043516005  油缸(L)φ76xφ50x1900 

Cylinder 

(L)φ76xφ50x1900 1  H=4000 

          A 257043516006  油缸(L)φ76xφ50x2025 

Cylinder 

(L)φ76xφ50x2025 1  H=4250 

          A 257043516007  油缸(L)φ76xφ50x2150 

Cylinder 

(L)φ76xφ50x2150 1  H=4500 

          

A 

257043516008  油缸(L)φ76xφ50x2275 

Cylinder 

(L)φ76xφ50x2275 1  H=4750 

          A 257043516009  油缸(L)φ76xφ50x2400 

Cylinder 

(L)φ76xφ50x2400 1  H=5000 

          A 257043516010  油缸(L)φ76xφ50x2600 

Cylinder 

(L)φ76xφ50x2600 1  H=5500 

          A 257043516011  油缸(L)φ76xφ50x2850 

Cylinder 

(L)φ76xφ50x2850 1  H=6000 

          B 257098510009  密封件修理包（左起升油缸） 

Seal repair kit (left 

lifting cylinder) 1    

          1  ▲ 活塞杆 Piston rod 1  不单独提供 

          2  ▲ 防尘圈 CEI 50X62X7/10 

Dust ring CEI 

50X62X7/10 1  不单独提供 

          3  ▲ 轴封 50x60x6-ISI50 

Shaft seal 50x60x6-

ISI50 1  不单独提供 



          4  ▲ O 型圈 65x3.1-GB1235-76 

O-ring 65x3.1-

GB1235-76 1  不单独提供 

          5  ▲ 调整套 Adjusting sleeve 1  不单独提供 

          6  ▲ 孔用支撑环 D60X20X2.5 

Hole support ring 

D60X20X2.5 1  不单独提供 

          7  ▲ 孔用挡圈 60x50x3 

Hole retaining ring 

60x50x3 1  不单独提供 

 

  

 

        8  ▲ 孔封 60x50x6-OSI 60 

Hole seal 60x50x6-

OSI 60 1  不单独提供 

          9  ▲ 缸体 Cylinder block 1  不单独提供 

          

10  ▲ 0 型圈 30x3.1-GB1235-76 

Type 0 ring 30x3.1-

GB1235-76 

1  

不单独提供 

          11  ▲ 防爆阀 Explosion proof valve 1  不单独提供 
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257098501046 右起升油缸（二级全自由）DOUBLE ADDITIONAL TUBE(Two stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

A 257043517001  油缸(R)φ76xφ50x1450 

Cylinder 

(R)φ76xφ50x1450 1  H=3000 

          

A 257043517002  油缸(R)φ76xφ50x1600 

CyRinder 

(R)φ76xφ50x1600 1  H=3300 

        

  

A 

257043517003  油缸(R)φ76xφ50x1700 

CyRinder 

(R)φ76xφ50x1700 1  H=3500 

          

A 

257043517004  油缸(R)φ76xφ50x1825 

CyRinder 

(R)φ76xφ50x1825 1  H=3750 

          

A 

257043517005  油缸(R)φ76xφ50x1900 

CyRinder 

(R)φ76xφ50x1900 1  H=4000 

          

A 

257043517006  油缸(R)φ76xφ50x2025 

CyRinder 

(R)φ76xφ50x2025 1  H=4250 

          

A 

257043517007  油缸(R)φ76xφ50x2150 

CyRinder 

(R)φ76xφ50x2150 1  H=4500 

          

A 

257043517008  油缸(R)φ76xφ50x2275 

CyRinder 

(R)φ76xφ50x2275 1  H=4750 

          

A 257043517009  油缸(R)φ76xφ50x2400 

CyRinder 

(R)φ76xφ50x2400 1  H=5000 

          

A 257043517010  油缸(R)φ76xφ50x2600 

CyRinder 

(R)φ76xφ50x2600 1  H=5500 

          

A 257043517011  油缸(R)φ76xφ50x2850 

CyRinder 

(R)φ76xφ50x2850 1  H=6000 

          B 257098510010  密封件修理包（右起升油缸） 

Seal repair kit (right 

lifting cylinder) 

1    

          1  ▲ 油缸头 Cylinder head 1  不单独提供 

          2  ▲ O 型圈 40x3.1  GB1235-76 

O-ring 40x3.1 

GB1235-76 

1  

不单独提供 

          3  ▲ 活塞杆 Piston rod 1  不单独提供 

          4  ▲ 调整套 Adjusting sleeve 1  不单独提供 

          5  ▲ 孔用支撑环 D60X20X2.5 

Hole support ring 

D60X20X2.5 1  不单独提供 

          6  ▲ 孔用挡圈 60x50x3 

Hole retaining ring 

60x50x3 1  不单独提供 

          7  ▲ 孔封 60x50x6-OSI 60 

Hole seal 60x50x6-

OSI 60 1  不单独提供 

          8  ▲ 缸盖 Cylinder cover 1  不单独提供 

 

  

 

        9  ▲ 防尘圈 CEI 50X62X7/10 

Dust ring CEI 

50X62X7/10 

1  

不单独提供 



          10  ▲ 轴封 50x60x6-ISI50 

Shaft seal 50x60x6-

ISI50 

1  

不单独提供 

          11  ▲ O 型圈 65x3.1-GB1235-76 

O-ring 65x3.1-

GB1235-76 

1  

不单独提供 

          12  ▲ 缸体 Cylinder block 1  不单独提供 
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257098501047 短起升油缸（二级全自由）SHORT RIFTING CYRINDER (three stage fuRR free)  

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

A 257043518001  油缸(M)φ166xφ100x760 

Cylinder 

(M)φ166xφ100x760 

1  

H=3000 

        

  

A 257043518002  油缸(M)φ166xφ100x835 

Cylinder 

(M)φ166xφ100x835 

1  

H=3300 

          

A 257043518003  油缸(M)φ166xφ100x885 

Cylinder 

(M)φ166xφ100x885 

1  

H=3500 

          

A 257043518004  油缸(M)φ166xφ100x947.5 

Cylinder 

(M)φ166xφ100x947.5 

1  

H=3750 

          

A 257043518005  油缸(M)φ166xφ100x1035 

Cylinder 

(M)φ166xφ100x1035 

1  

H=4000 

          

A 257043518006  油缸(M)φ166xφ100x1098 

Cylinder 

(M)φ166xφ100x1098 

1  

H=4250 

          

A 257043518007  油缸(M)φ166xφ100x1160 

Cylinder 

(M)φ166xφ100x1160 

1  

H=4500 

          

A 257043518008  油缸(M)φ166xφ100x1222 

Cylinder 

(M)φ166xφ100x1222 

1  

H=4750 

          

A 257043518009  油缸(M)φ166xφ100x1285 

Cylinder 

(M)φ166xφ100x1285 

1  

H=5000 

          

A 257043518010  油缸(M)φ166xφ100x1435 

Cylinder 

(M)φ166xφ100x1435 

1  

H=5500 

          

A 257043518011  油缸(M)φ166xφ100x1560 

Cylinder 

(M)φ166xφ100x1560 

1  

H=6000 

          

B 257098510008  密封件修理包(短起升缸） 

Seal repair kit (short 

lifting cylinder) 

1    



          

1  ▲ 防尘盖 DBKI  110x114x8/11 

Dust cover DBKI 

110x114x8/11 

1  

不单独提供 

          2  ▲ 挡圈 D100x116x3 Circlip D100x116x3 1  不单独提供 

          3  ▲ 轴封 100x115x9 Seal ring 100x115x9 1  不单独提供 

          4  ▲ 缸盖 Cylinder cover 1  不单独提供 

 

  

 

        

5  ▲ O 型圈 135x3.1 O-ring 135x3.1 1  

不单独提供 

          

6  

 

▲ 

 

挡圈 D130xφ125.5x1.5 

Circlip 

D130xφ125.5x1.5 

1  

不单独提供 

          7  ▲ O 型圈 130x3.1 O-ring130x3.1 1  不单独提供 

          8  ▲ 活塞杆  Piston rod 1  不单独提供 

          9  ▲ 活塞总成 Piston assembly 1  不单独提供 

          

10  ▲ 孔用支撑环 D130x30x2.5 

Hole support ring 

D130x30x2.5 

1  

不单独提供 

          

11  ▲ 挡圈 D130xφ115x3 

Circlip  

D130xφ115x3 

1  

不单独提供 

          

12  ▲ 孔封 OSI  130x115x9 

Hole sealing OSI 

130x115x9 

1  

不单独提供 

          

13  ▲ 缸体总成 

Cylinder block 

assembly 

1  

不单独提供 

          14  ▲ 阀芯 Valve plug 1  不单独提供 

          15  ▲ 弹簧 spring 1  不单独提供 
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257098501048 货叉架装配（三级全自由门架）FORK CARRIER(three stage full free ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          1  257040511001  挡货架焊合 Welding of shelves 1  8t（二级全自由） 

          2  257038011041  货叉架焊合(二级全自由门架) 

Welding of cargo fork 

frame (secondary 

standard gantry) 1  8t（二级全自由） 

          3  910401300018  轴用弹性挡圈 GB894.1-35 

Elastic retaining ring 

for shaft GB894.1-35 2  8t（二级全自由） 

          4  940200100002  主滚轮 Φ102xΦ35x25.5 

Main roller Φ 102x Φ 

35x25.5 2  8t（二级全自由） 

        

  

5  940200600019  侧滚轮轴头 ZT(50)-Φ35 

Side roller shaft head 

ZT (50)- Φ thirty-five 2  8t（二级全自由） 

          6  910400100013  平垫圈 GB97.1-22-200HV 

Flat washer GB97.1-

22-200HV 4  8t（二级全自由） 

          7  910100400048  螺栓 GB5786-M22x1.5x60-8.8 

Bolt GB5786-

M22x1.5x60-8.8 4  8t（二级全自由） 

          

8  

940200100059  主滚轮 Φ152.5xΦ55x45 

Main roller Φ 152.5x 

Φ 55x45 6  8t（二级全自由） 

          9  910401300026  轴用弹性挡圈 GB894.1-55 

Elastic retaining ring 

for shaft GB894.1-55 6  8t（二级全自由） 

          10  257044020004  衬套 bush 8  8t（二级全自由） 

          11  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 8  8t（二级全自由） 

          

12  

251038020017  垫圈 Φ22xΦ13x0.2 

Washers Φ 22x Φ 

13x0.2 8  8t（二级全自由） 

          251038020001  垫圈 Φ22xΦ13x0.8 

Washers Φ 22x Φ 

13x0.8 8  8t（二级全自由） 

          251038020016  垫圈 Φ22xΦ13x0.5 

Washers Φ 22x Φ 

13x0.5 8  8t（二级全自由） 

          13  940200200010  侧滚轮 Φ72-CD=70 

Side roller Φ 72 

CD=70 4  8t（二级全自由） 

          14  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8  8t（二级全自由） 

          15  910100400014  螺栓 GB5786-M12x1.25x50-8.8 

Bolt GB5786-

M12x1.25x50-8.8 8  8t（二级全自由） 

          16  910400100009  平垫圈 GB97.1-14-200HV 

Flat washer GB97.1-

14-200HV 8  8t（二级全自由） 

          17  910400500009  弹簧垫圈 GB93-14 

Spring washer GB93-

14 8  8t（二级全自由） 

 

  

 

        18  910100300063  螺栓 GB5783-M14x35-8.8 

Bolt GB5783-

M14x35-8.8 8  8t（二级全自由） 

                      



                      

257098501049 液压系统（比例阀）HYDRAULIC SYSTEM(proportional valve) 

  

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

1  950400200005  接头(转向弯)15-2xM22x1.5-24° 

Connector (steering 

bend)15-2xM22x1.5-

24° 1    

2  257023520050  限速阀进油三通 

Speed limiting valve 

feed tee 1    

3  257023520051  液压管总成(90°)15-L1100-2SC-24° 

Hydraulic pipe 

Assembly (90°)15-

L1100-2SC-24° 1    

4  257023520053  液压管总成(90°)15-L1150-2SC-24° 

Hydraulic pipe 

Assembly (90°)15-

L1150-2SC-24° 1    

5  257023520017  液压管总成(直)12-L480-2SC-24° 

Hydraulic pipe 

assembly (straight) 

12-L480-2SC-24° 4    

6  950400200009  接头(45°转向弯)12-2xM18x1.5-24° 

Connector (45° turn 

corner) 12-

2xM18x1.5-24° 4    

7  257023520012  液压管总成(异)10-L1600-1SC-24° 

Hydraulic pipe 

assembly (different) 

10-L1600-1SC-24° 1    

8  257023520018  

接头(锁定弯)10-M20x1.5-M18x1.5-

24° 

Connector (locking 

bend) 10-M20x1.5-

M18x1.5-24° 3    

9  257023520042  胶管 Φ21xΦ13 Hose Φ21xΦ13 1    

10  911000600013  喉箍 JB/T8870-(16-25) 

Throat band 

JB/T8870-(16-25) 8    

11  255023510008  接头(锁定弯)11-M20x1.5-0 

Connector (locking 

bend) 11-M20x1.5-0 1    

12  951000100004  管夹 YGE 包胶 26 

Pipe clamp YGE 

coated with adhesive 

26 4    

13  910400100006  平垫圈 GB97.1-8-200HV 

Flat washer GB97.1-

8-200HV 19    

14  910400500006  弹簧垫圈 GB93-8 

Spring washer GB93-

8 23    

15  910100300022  螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8x20-

8.8 19    



16  257023520016  液压管总成(90°)12-L3200-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 12-

L3200-2SC-24° 1    

19  257023520040  胶管 Φ21xΦ13 Hose Φ21xΦ13 1    

17  257023520025  接头(直)12-M18x1.5-M16x1.5-24° 

Connector (locking 

bend) 10-M16x1.5-0 2    

18  257023520015  液压管总成(90°)12-L2900-2SC-24° 

Hydraulic Pipe 

Assembly (90°) 12-

L2900-2SC-24° 1    

20  256523520012  接头(直)7-M16x1.5-0 

Connector (straight)7-

M16x1.5-0 1    

21  256523511001  三通焊合 Tee welding 1    

22  257023520043  胶管 Φ21xΦ13 Hose Φ21xΦ13 1    

23  257023520014  接头(锁定弯)10-M16x1.5-0 

Connector (locking 

bend) 10-M16x1.5-0 1    

24  257023520029  

接头(锁定弯)10-M16x1.5-M18x1.5-

24°-90° 

Connector (locking 

bend) 10-M16x1.5-

M18x1.5-24°-90° 1    

25  257023520013  液压管总成(异)10-L900-1SC-24° 

Hydraulic pipe 

assembly (different) 

10-L900-1SC-24° 1    

26  257023520041  胶管 Φ21xΦ13 Hose Φ21xΦ13 1    

27  257023520028  接头(直)12-M18x1.5-M16x1.5-24° 

Connector (straight) 

12-M18x1.5-

M16x1.5-24°-90° 1    

28  911000600016  喉箍 JB/T8870-(40-60) 

Throat band 

JB/T8870-(40-60) 1    

29  257023520024  接头(直)25-Rc11/4-Φ42 

Joint (straight) 25-Rc1 

1/4 ″- Φ forty-two 2    

30  257023520010  过滤器固定板 Filter fixing plate 1    

31  257023520007  旋转式过滤器 SPBX-10X10 

Rotary filter SPBX-

10X10 1    
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257098501049 液压系统（比例阀）HYDRAULIC SYSTEM(proportional valve) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          32  257023520037  滤清器回油管 Filter return line 1    

      

  

  33  911000600015  喉箍 JB/T8870-(32-50) 

Throat band 

JB/T8870-(32-50) 4    

          34  257023520004  通气管 Breather pipe 1    

          35  257023520003  胶管(进油) Rubber （hose） 1    

          36  257023511001  加油支架焊合 

Fueling bracket 

welding 1    

          37  257023512001  油尺总成 Dipstick assembly 1    

          38  257023520005  胶管 Φ36xΦ25 Hose Φ36xΦ25 1    

          

39  

257023520006  胶管(吸油) 

Rubber hose (oil 

suction) 1    

          40  257023513001  泵进油接头焊合 

Pump inlet joint 

welded 1    

          41  910400500007  弹簧垫圈 GB93-10 

Spring washer GB93-

10 10    

          42  910100300037  螺栓 GB5783-M10x30-8.8 

Bolt GB5783-

M10x30-8.8 8    

          43  257023520023  接头(锁定弯)16-M24x1.5-Φ25 

Connector (locking 

bend) 16-M24x1.5- Φ 

twenty-five 1    

          44  275023510013  齿轮泵 DSG05-C16F9H9-R275C 

Gear pump (DSG05-

C16F9H9-R275C) 1    

          45  910100300038  螺栓 GB5783-M10x35-8.8 

Bolt GB5783-

M10x35-8.8 2    

          46  910400100007  平垫圈 GB97.1-10-200HV 

Flat washer GB97.1-

10-200HV 2    

          47  282344529001  

接头(锁定弯)10-M18x1.5-M22x1.5-

24° 

Connector (locking 

bend) 10-M18x1.5-

M22x1.5-24° 1    

          48  257023520036  主回油管 Main return oil line 1    

          49  257023520045  液压管总成(直)22-L950-2SC-24° 

Hydraulic pipe 

Assembly 

(straight)22-L950-

2SC-24° 1    

          50  910400100009  平垫圈 GB97.1-14-200HV 

Flat washer GB97.1-

14-200HV 2    

          51  910400500009  弹簧垫圈 GB93-14 

Spring washer GB93-

14 2    

 

  

 

        

52  910100300062  螺栓 GB5783-M14x30-8.8 

Bolt GB5783-

M14x30-8.8 

8    



          

53  257023510005  齿轮泵 404-03090-03 

Gear pump 404-

03090-03 

1    

          

54  257023515001  泵出油接头焊合 

Welding of pump oil 

outlet joint 

1    

          

55  257023511004  倾斜钢管焊合 

Inclined steel pipe 

welding 

8    

          

56  257023520011  倾斜钢管固定板 

Inclined steel pipe 

fixing plate 

2    

          

57  257023520034  接头(直)22-M30x1.5-G3/4-24° 

Connector 

(straight)22-M30x1.5-

G3/4-24° 

1    

          

58  257023520054  主回油接头 

Main return 

connection 

1    

          59  257023520038  堵头 M18x1.5(24°) Plug M18x1.5(24°) 4    

          

60  257023520032  接头(直)12-M18x1.5-G1/2-24° 

Connector 

(straight)12-M18x1.5-

G1/2-24° 

6    

          

61  257023520039  回油接头 G1/4 

Oil return connector 

G1/4 

1    

          

62  257023520033  接头(直)15-M22x1.5-G1/2-24° 

Connector 

(straight)15-M22x1.5-

G1/2-24° 

1    
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257098501049 液压系统（比例阀）HYDRAULIC SYSTEM(proportional valve) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          63  257023520044  接头(直)15-M22x1.5-G1/2-24° 

Connector 

(straight)15-M22x1.5-

G1/2-24° 1    

          64  257023510002  主阀 Master valve 1    

        

  

65  290123520057  测压接头 SKK20-G1/4 

Pressure measuring 

connector SKK20-

G1/4 1    

          66  257023520031  安装板 Mounting plate 1    

          67  257024521010  缓冲垫(多路阀) cushion 8    

          

68  

257024521011  限位隔套 Φ17xΦ15x25 

Limit spacer sleeve 

Φ17xΦ15x25 4    

          69  910200200057  螺钉 GB70.1-M8x20-8.8 

Screw GB70.1-

M8x20-8.8 4    

          70  910400200005  大垫圈 GB96.1-12-200HV 

Large washer GB96.1-

12-200HV 4    



          71  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 4    

          72  910100300052  螺栓 GB5783-M12x40-8.8 

Bolt GB5783-

M12x40-8.8 4    
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257098501035 门架装配(三级全自由)/Mast (three stage full free lift) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

1  910100300107  螺栓 GB5783-M24x85-8.8(黑) 

Bolt GB5783-

M24X85-8.8(black) 

4    

          

2  910400100014  平垫圈 GB97.1-24-200HV 

flat washers GB97.1-

24-200HV 

4    

          

3  910400500013  弹簧垫圈 GB93-24 

Spring washer GB93-

24 

4    

          

4  

257044518001  油缸 φ180xφ100x697.5 

Cylinder 

φ180xφ100x697.5 

1  H=4000 

          

257044518002  油缸 φ180xφ100x760 

Cylinder 

φ180xφ100x760 

1  H=4350 

          

257044518003  油缸 φ180xφ100x785 

Cylinder 

φ180xφ100x785 

1  H=4500 

          

257044518004  油缸 φ180xφ100x835 

Cylinder 

φ180xφ100x835 

1  H=4800 

          

257044518005  油缸 φ180xφ100x885 

Cylinder 

φ180xφ100x885 

1  H=5000 

          

257044518006  油缸 φ180xφ100x947.5 

Cylinder 

φ180xφ100x947.5 

1  H=5400 

          

257044518007  油缸 φ180xφ100x965 

Cylinder 

φ180xφ100x965 

1  H=5500 

          

257044518008  油缸 φ180xφ100x1098 

Cylinder 

φ180xφ100x1098 

1  H=6000 

          

257044518009  油缸 φ180xφ100x1210 

Cylinder 

φ180xφ100x1210 

1  H=6500 

          5  910300100018  螺母 GB6170-M24-10 Nut GB6170-M24-10 4    

          

6  

257044512001  内门架焊合(4000) Inner mast （4000） 1  H=4000 

          257044512002  内门架焊合(4350) Inner mast （4350） 1  H=4350 

          257044512003  内门架焊合(4500) Inner mast （4500） 1  H=4500 

          257044512004  内门架焊合(4800) Inner mast （4800） 1  H=4800 

          257044512005  内门架焊合(5000) Inner mast （5000） 1  H=5000 

          257044512006  内门架焊合(5400) Inner mast （5400） 1  H=5400 

          257044512007  内门架焊合(5500) Inner mast （5500） 1  H=5500 

          257044512008  内门架焊合(6000) Inner mast （6000） 1  H=6000 

          257044512009  内门架焊合(6500) Inner mast （6500） 1  H=6500 

          

7  

257044513001  中门架焊合(4000) 

Middle mast 

（4000） 

1  H=4000 

          

257044513002  中门架焊合(4350) 

Middle mast 

（4350） 

1  H=4350 

 

  

 

        

257044513003  中门架焊合(4500) 

Middle mast 

（4500） 

1  H=4500 



          

257044513004  中门架焊合(4800) 

Middle mast 

（4800） 

1  H=4800 

          

257044513005  中门架焊合(5000) 

Middle mast 

（5000） 

1  H=5000 

          

257044513006  中门架焊合(5400) 

Middle mast 

（5400） 

1  H=5400 

          

257044513007  中门架焊合(5500) 

Middle mast 

（5500） 

1  H=5500 

          

257044513008  中门架焊合(6000) 

Middle mast 

（6000） 

1  H=6000 

          

    

Middle mast 

（4008） 

  H=6500 

          

257044513009  中门架焊合(6500) 

Middle mast 

（6500） 

1  H=6500 

           

257098501035 门架装配(三级全自由)Mast (three stage full free lift) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

8  910100400036  螺栓 GB5786-M20x1.5x70-8.8 

Bolt GB5786-

M20x1.5x70-8.8 

3    

          

9  910400500012  弹簧垫圈 GB93-20 

Spring washer GB93-

20 

3    

          10  257044020003  导轨衬垫 Guide gasket 4    

          

11  940200100058  主滚轮 Φ152.0xΦ55x45 

Main roller Φ 152.0x 

Φ 55x45 

8    

          

  940200100059  主滚轮 Φ152.5xΦ55x45 

Main roller Φ 152.5x 

Φ 55x45 

8    

          

12  910401300026  轴用弹性挡圈 GB894.1-55 

Elastic retaining ring 

for shaft GB894.1-55 

8    

          13  257044020004  衬套 bushing 16    

          

14  940200200010  侧滚轮 Φ72-CD=70 

Side roller Φ72-

CD=70 

8    

          

15  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 

20    

          

16  910100200006  螺栓 GB5785-M12x1.25x45-8.8 

Bolt GB5785-

M12x1.25x45-8.8 

16    

          17  257044020000  卡箍 clamp 2    

          18  257044020002  橡胶垫 Rubber pad 2    

          

19  910300200008  螺母 GB6171-M16x1.5-10 

Nut GB6171-

M16x1.5-10 

2    

          

20  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 

4    

          21  910300100008  螺母 GB6170-M12-10 Nut GB6170-M12-10 4    



          

22  910100400031  螺栓 GB5786-M16x1.5x50-8.8 

Bolt GB5786-

M16x1.5x50-8.8 

2    

          

23  911200100004  油杯 JB7940.1-M10x1 

Oil cup JB7940.1-

M10x1 

8    

          24  257044020007  轴瓦 bearing bush 2    

          25  257044020008  支座盖 Bearing cover 2    

          

26  910400500013  弹簧垫圈 GB93-24 

Spring washer GB93-

24 

4    

          

27  910100200026  螺栓 GB5785-M24x2x125-8.8 

Bolt GB5785 

M24x2x125-8.8 

4    

          

28  910400100018  平垫圈 GB97.1-16-300HV 

Flat washer GB97.1-

16-300HV 

2    

          

29  910400500010  弹簧垫圈 GB93-16 

Spring washer GB93-

16 

2    

          

30  910100400025 螺栓 GB5786-M16x1.5x50-8.8(黑） 

Bolt GB5786-

M16x1.5x50-

8.8(black) 

2   

          

31  

257044511001  外门架焊合(4000) Outer mast （4000） 1  H=4000 

 

  

 

        

257044511002  外门架焊合(4350) Outer mast （4350） 1  H=4350 

          257044511003  外门架焊合(4500) Outer mast （4500） 1  H=4500 

          257044511004  外门架焊合(4800) Outer mast （4800） 1  H=4800 

          257044511005  外门架焊合(5000) Outer mast （5000） 1  H=5000 

          257044511006  外门架焊合(5400) Outer mast （5400） 1  H=5400 

          257044511007  外门架焊合(5500) Outer mast （5500） 1  H=5500 

          257044511008  外门架焊合(6000) Outer mast （6000） 1  H=6000 

          257044511009  外门架焊合(6500) Outer mast （6500） 1  H=6500 

          

32  257044502101  螺栓 GB5783-M12x30-8.8 

Bolt GB5783-

M12x30-8.8 

4    

          33  257044010002  带耳轴 Φ50x125 Axle Φ50x125 4    

          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

     



257098501036 起升管路(三级全自由) / Lifting pipeline(three stage full free lift ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

1  910401300026  轴用弹性挡圈 GB894.1-55 

Elastic retaining ring 

for shaft GB894.1-55 

4    

          

2  940200500017  链轮轴承 CG55A1-1A-Φ140xΦ55x44 

Chain wheel bearing 

CG55A1-1A-

Φ140xΦ55x44 

4    

          3  257044520001  链轮座 Sprocket seat 1    

          

4  

257044515001  中起升链条 LH2044-45 

Middle lifting chain 

LH2044-45 

2  H=4000 

          

257044515002  中起升链条 LH2044-47 

Middle lifting chain 

LH2044-47 

2  H=4350 

          

257044515002  中起升链条 LH2044-47 

Middle lifting chain 

LH2044-47 

2  H=4500 

          

257044515003  中起升链条 LH2044-51 

Middle  lifting chain 

LH2044-51 

2  H=4800 

          

257044515004  中起升链条 LH2044-53 

Middle lifting chain 

LH2044-53 

2  H=5000 

          

257044515005  中起升链条 LH2044-55 

Middle lifting chain 

LH2044-55 

2  H=5400 

          

257044515005  中起升链条 LH2044-55 

Middle lifting chain 

LH2044-55 

2  H=5500 

          

257044014001  中起升链条 LH2044-59 

Middle lifting chain 

LH2044-59 

2  H=6000 

          

257044515006  中起升链条 LH2044-63 

Middle lifting chain 

LH2044-63 

2  H=6500 

          

5  

257044014002  起升链条 LH2044-61 

Lifting chain LH2044-

61 

2  H=4000 

          

257044014003  起升链条 LH2044-65 

Lifting chain LH2044-

65 

2  H=4350 

          

257044514001  边起升链条 LH2044-67 

Lifting chain LH2044-

67 

2  H=4500 

          

257044014004  起升链条 LH2044-69 

Lifting chain LH2044-

69 

2  H=4800 

          

257044514002  边起升链条 LH2044-73 

Lifting chain LH2044-

73 

2  H=5000 

          

257044514003  边起升链条 LH2044-77 

Lifting chain LH2044-

77 

2  H=5400 

          

257044514003  边起升链条 LH2044-77 

Lifting chain LH2044-

77 

2  H=5500 

          

257044014007  起升链条 LH2044-87 

Lifting chain LH2044-

87 

2  H=6000 



          

257044514004  起升链条 LH-2044-93 

Lifting chain LH2044-

93 

2  H=6500 

 

  

 

        

6  910100200016  螺栓 GB5785-M16x1.5x70-8.8 

Bolt GB5785-

M16x1.5x70-8.8 

1    

          

7  910400500010  弹簧垫圈 GB93-16 

Spring washer GB93-

16 

1    

          

8  910400100010  平垫圈 GB97.1-16-200HV 

Flat washer GB97.1-

16-200HV 

1    

          9  257044529003  衬套 Φ25xΦ17x45 Bushing Φ25xΦ17x45 1    

          

10  257044529004  滑轮 Φ155x43(单槽) 

Pulley 

Φ155x43(Single slot) 

1  H=4000 

          

11  

257044519501  液压管总成（直）19-L3375-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L3375-2SC-24° 

1  H=4350 

          

257044519502  液压管总成（直）19-L3600-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L3600-2SC-24° 

1  H=4500 

          

257044519503  液压管总成（直）19-L3700-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L3700-2SC-24° 

1  H=4800 

          

257044519504  液压管总成（直）19-L3900-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L3900-2SC-24° 

1  H=5000 

          

257044519505  液压管总成（直）19-L4000-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L4000-2SC-24° 

1  H=5400 

          

257044519506  液压管总成（直）19-L4275-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L4275-2SC-24° 

1  H=5500 

          

257044519507  液压管总成（直）19-L4620-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L4620-2SC-24° 

1  H=6000 

          

257044519508  液压管总成（直）19-L4850-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L4850-2SC-24° 

1  H=6500 

          

257044519509  液压管总成（直）19-L5125-2SC-24° 

Hydraulic pipe 

Assembly (straight) 

19-L5125-2SC-24° 

1    

          

12  910100300022  螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8x20-

8.8 

4    

           

           

           

           



257098501036 起升管路(三级全自由) Lifting pipeline(three stage full free lift) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

13  910400500006  弹簧垫圈 GB93-8 

Spring washer GB93-

8 

4    

    

  

    

14  910400100006  平垫圈 GB97.1-8-200HV 

Flat washer GB97.1-

8-200HV 

4    

          15  257044529006  底板 Bottom plate 1    

          16  257044529009  聚丙烯管夹 Polypropylene clamp 1    

          

17  910400100005  平垫圈 GB97.1-6-200HV 

Flat washer GB97.1-

6-200HV 

1    

          

18  910400500005  弹簧垫圈 GB93-6 

Spring washer GB93-

6 

1    

          

19  910100300018  螺栓 GB5783-M6x60-8.8 

Bolt GB5783-M6x60-

8.8 

1    

          

20  

257044518001  油缸 φ180xφ100x697.5 

Cylinder 

φ180xφ100x697.5 

2  H=4000 

          

257044518002  油缸 φ180xφ100x760 

Cylinder 

φ180xφ100x760 

2  H=4350 

          

257044518003  油缸 φ180xφ100x785 

Cylinder 

φ180xφ100x785 

2  H=4500 

          

257044518004  油缸 φ180xφ100x835 

Cylinder 

φ180xφ100x835 

2  H=4800 

          

257044518005  油缸 φ180xφ100x885 

Cylinder 

φ180xφ100x885 

2  H=5000 

          

257044518006  油缸 φ180xφ100x947.5 

Cylinder 

φ180xφ100x947.5 

2  H=5400 

          

257044518007  油缸 φ180xφ100x965 

Cylinder 

φ180xφ100x965 

2  H=5500 

          

257044518008  油缸 φ180xφ100x1098 

Cylinder 

φ180xφ100x1098 

2  H=6000 

          

257044518009  油缸 φ180xφ100x1210 

Cylinder 

φ180xφ100x1210 

2  H=6500 

          21  255044020043  卡箍 13 Clamp 13 4    

          22  900200301006  软管 16x2 Hose 16x2 1    

          23  921600400001  扎带 4x250 Cable tie 4x250 4    

          24  255044020042  压板 Clamp plate 4    

 

  

 

        

25  257044529005  

液压管总成(90°)19-L985-2SC-24°带

钢丝防护 

Hydraulic pipe 

Assembly (90°)19-

L985-2SC-24° (with 

wire protection) 

1    

          26  257044020118  接头(三通) Joint (tee) 1    

          27  900200301008  软管 25x2.3 Hose 25x2.3 1    



          

28  257044029004  液压管总成(直)16-L563-2SC-24° 

Hydraulic pipe 

Assembly 

(straight)16-L563-

2SC-24° 

1    

          

29  257044029002  限速阀三通 

Speed limiting valve 

tee 

1    

          30  910800100024  O 形圈-外 30x3.1 O-ring - outer 30x3.1 3    

          

31  257044529001  接头 16-2xM27x1.5-24° 

Connector 16-

2xM27x1.5-24° 

1    

          

32  257044029003  接头(转向弯)18-2xM27x1.5-24° 

Joint 16-2 xm27x1. 5-

24% d 

1    

          33  257044019001  限速阀 Speed limiting valve 1    

          

34  257044529008  液压管总成(直)19-L500-2SC-24° 

Hydraulic pipe 

Assembly 

(straight)19-L500-

2SC-24° 

1    

          

35  257044519001  三通阀总成 

Three-way valve 

assembly 

1    

          

36  257044529007  接头(锁定弯)16-M27x2-M27x1.5-24° 

Joint (lock bend)16-

M27x2-M27x1.5-24° 

1    

           

           

      

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

     

           



257098501037 双附加管路(三级全自由)DOUBLE ADDITIONAL TUBE(three stage full free) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

1  910100300022  螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8x20-

8.8 

8    

          

2  910400500006  弹簧垫圈 GB93-8 

Spring washer GB93-

8 

24    

  

  

      

3  910400100006  平垫圈 GB97.1-8-200HV 

 washer GB97.1-8-

200HV 

24    

          4  257031010003  防护罩（四联） Shield (quadruple) 4    

          

5  910100100062  螺栓 GB5782-M12x140-8.8 

Bolt GB5782-

M12x140-8.8 

2    

          6  256531020005  垫圈 Washer  4    

          

7  257030520025  滑轮 Φ74x52(双槽) 

Pulley Φ74x52(double 

slot) 

4    

          8  257031020909  衬套 Φ20xΦ13x46 Bushing Φ20xΦ13x46 4    

          

9  910400200005  大垫圈 GB96.1-12-200HV 

Large washer GB96.1-

12-200HV 

4    

          

10  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 

8    

          11  910300500006  螺母 GB889.1-M12-10 Nut GB889.1-M12-10 2    

          12  257031010002  胶管支架（底座） Hose holder (base) 1    

          13  257031020034  滑轮挡杆 Pulley stop 4    

          

14  

257031020040  液压管总成（90°）10-L845-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L845-2SC-24° 

4  H=4000 

          

257031020041  液压管总成（90°）10-L970-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L970-2SC-25° 

4  H=4350 

          

257031020042  液压管总成（90°）10-L1020-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1020-2SC-26° 

4  H=4500 

          

257031020043  液压管总成（90°）10-L1120-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1120-2SC-27° 

4  H=4800 

          

257031020044  液压管总成（90°）10-L1220-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1220-2SC-28° 

4  H=5000 

          

257031020045  液压管总成（90°）10-L1345-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1345-2SC-29° 

4  H=5400 



 

  

 

        

257031020046  液压管总成（90°）10-L1380-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1380-2SC-30° 

4  H=5500 

          

257031020047  液压管总成（90°）10-L1646-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1648-2SC-31° 

4  H=6000 

          

257031020048  液压管总成（90°）10-L1870-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1870-2SC-32° 

4  H=6500 

          

15  910100300024  螺栓 GB5783-M8x30-8.8 

Bolt GB5783-M8x30-

8.8 

8    

          

16  910100200015  螺栓 GB5785-M16x1.5x65-8.8 

Bolt GB5785-

M16x1.5x65-8.8 

2    

          

17  910400500010  弹簧垫圈 GB93-16 

Spring washer GB93-

16 

2    

          

18  910400100010  平垫圈 GB97.1-16-200HV 

Flat washer GB97.1-

16-200HV 

2    

          

19  257030520033  滑轮 Φ130x46(双槽) 

Pulley 

Φ130x46(Double slot) 

2    

          

20  

257031020015  液压管总成（90°）10-L4025-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4025-2SC-24° 

1  H=4000 

          

257031020016  液压管总成（90°）10-L4250-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4250-2SC-24° 

1  H=4350 

          

257031020017  液压管总成（90°）10-L4350-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4350-2SC-24° 

1  H=4500 

          

257031020018  液压管总成（90°）10-L4550-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4550-2SC-24° 

1  H=4800 

          

257031020019  液压管总成（90°）10-L4650-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4650-2SC-24° 

1  H=5000 

           

           

           

      

 

 

 

 

 

 

     



 

 

257098501037 双附加管路(三级全自由)DOUBLE ADDITIONAL TUBE(three stage full free) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

20  

257031020020  液压管总成（90°）10-L4925-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4925-2SC-24° 

1  H=5400 

        

  

257031020021  液压管总成（90°）10-L5000-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5000-2SC-24° 

1  H=5500 

          

257031020022  液压管总成（90°）10-L5225-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5225-2SC-24° 

1  H=6000 

          

257031020023  液压管总成（90°）10-L5500-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5500-2SC-24° 

1  H=6500 

          

21  

257031020005  液压管总成（90°）10-L4075-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4075-2SC-24° 

1  H=4000 

          

257031020006  液压管总成（90°）10-L4300-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4300-2SC-24° 

1  H=4350 

          

257031020007  液压管总成（90°）10-L4400-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4400-2SC-24° 

1  H=4500 

          

257031020008  液压管总成（90°）10-L4600-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4600-2SC-24° 

1  H=4800 

          

257031020009  液压管总成（90°）10-L4700-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4700-2SC-24° 

1  H=5000 

          

257031020010  液压管总成（90°）10-L4975-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4975-2SC-24° 

1  H=5400 

          

257031020011  液压管总成（90°）10-L5045-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5045-2SC-24° 

1  H=5500 

          

257031020012  液压管总成（90°）10-L5275-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5275-2SC-24° 

1  H=6000 

          

257031020013  液压管总成（90°）10-L5550-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5550-2SC-24° 

1  H=6500 



          22  257030520034  衬套 Φ25xΦ17x26 Bushing Φ25xΦ17x26 2    

          

23  257031010004  滑轮左挂板 

Pulley left hanging 

plate 

1    

 

  

 

        

24  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 

4    

          

25  910100300051  螺栓 GB5783-M12x35-8.8 

Bolt GB5783-

M12x35-8.8 

4    

          

26  257031020003  管夹固定板 

Pipe clamp fixing 

plate 

2    

          

27  910100300023  螺栓 GB5783-M8x25-8.8 

Bolt GB5783-M8x25-

8.8 

8    

          

28  911000600010  喉箍 JB/T8870-(90-110) 

Hose hoops JB/T8870 

- (90-110) 

2    

          29  253631020005  胶管压板 Hose clamp 2    

          30  257027520049  聚丙烯管夹 Polypropylene clamp 2    

          31  257031020028  聚丙烯管夹 Polypropylene clamp 4    

          

32  257030510002  液压钢管焊合(四联 24°) 

Hydraulic steel pipe 

welding (Quadruple 

24°) 

1    

          

33  910200200066  螺钉 GB70.1-M8x65-8.8 

Screw GB70.1-

M8x65-8.8 

4    

          

34  257031020004  接头(锁定弯)10-2xM18x1.5-24° 

Joint (lock bend)10-

2xM18x1.5-24° 

4    

          

35  257030510001  液压钢管焊合(二联 24°) 

Hydraulic steel pipe 

welding (double 24°) 

1    

          

36  257030520006  液压管总成（90°）10-L3875-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3875-2SC-24° 

1  H=4000 

          

36  257030520007  液压管总成（90°）10-L4100-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4100-2SC-24° 

1  H=4350 

          

36  257030520008  液压管总成（90°）10-L4200-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4200-2SC-24° 

1  H=4500 

          

36  257030520009  液压管总成（90°）10-L4400-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4400-2SC-24° 

1  H=4800 

          

36  257030520010  液压管总成（90°）10-L4500-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4500-2SC-24° 

1  H=5000 

           

     

 

      

           



257098501037 双附加管路(三级全自由)DOUBLE ADDITIONAL TUBE(three stage full free) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

36  257030520011  液压管总成（90°）10-L4775-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4775-2SC-24° 

1  H=5400 

        

  

36  257030520012  液压管总成（90°）10-L4845-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4845-2SC-24° 

1  H=5500 

          

36  257030520013  液压管总成（90°）10-L5075-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5075-2SC-24° 

1  H=6000 

          

36  257030520014  液压管总成（90°）10-L5350-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5350-2SC-24° 

1  H=6500 

          

37  257030520016  液压管总成（90°）10-L3825-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3825-2SC-24° 

1  H=4000 

          

37  257030520017  液压管总成（90°）10-L4050-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4050-2SC-24° 

1  H=4350 

          

37  257030520018  液压管总成（90°）10-L4150-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4150-2SC-24° 

1  H=4500 

          

37  257030520019  液压管总成（90°）10-L4350-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4350-2SC-24° 

1  H=4800 

          

37  257030520020  液压管总成（90°）10-L4450-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4450-2SC-24° 

1  H=5000 

          

37  257030520026  液压管总成（90°）10-L4725-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4725-2SC-24° 

1  H=5400 

          

37  257030520027  液压管总成（90°）10-L4800-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4800-2SC-24° 

1  H=5500 

          

37  257030520023  液压管总成（90°）10-L5025-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5025-2SC-24° 

1  H=6000 

          

37  257030520024  液压管总成（90°）10-L5300-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5300-2SC-24° 

1  H=6500 

          38  257030510005  滑轮右挂板 Pulley right side plate 1    

                      



           

257098501038 单附加管路（三级全自由）SINGLE ADDITIONAL TUBE(three stage full free) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          1  257031010003  防护罩（四联） Shield (quadruple) 1    

          

2  910400100006  平垫圈 GB97.1-8-200HV 

Flat washer GB97.1-

8-200HV 

24    

          

3  910400500006  弹簧垫圈 GB93-8 

Spring washer GB93-

8 

24    

          

4  910100300022  螺栓 GB5783-M8x20-8.8 

Bolt GB5783-M8x20-

8.8 

8    

          

5  910100100062  螺栓 GB5782-M12x140-8.8 

Bolt GB5782-

M12x140-8.8 

2    

          

6  910400200005  大垫圈 GB96.1-12-200HV 

Large washer GB96.1-

12-200HV 

4    

          7  257031020909  衬套 Φ20xΦ13x46 Bushing Φ20xΦ13x46 2    

          

8  257030520025  滑轮 Φ74x52(双槽) 

Pulley Φ74x52(double 

slot) 

2    

          9  257030520909  衬套 φ20xφ13x26 Bush φ20xφ13x26 4    

          

10  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 

4    

          

11  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 

8    

          12  910300500006  螺母 GB889.1-M12-10 Nut GB889.1-M12-10 2    

          13  257031020034  滑轮挡杆 Pulley stop 4    

          14  257031010002  胶管支架（底座） Hose holder (base) 1    

 

  

 

        

15  

257031020040  液压管总成（90°）10-L845-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L845-2SC-24° 

2  H=4000 

          

257031020041  液压管总成（90°）10-L970-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L970-2SC-25° 

2  H=4350 

          

257031020042  液压管总成（90°）10-L1020-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1020-2SC-26° 

2  H=4500 

          

257031020043  液压管总成（90°）10-L1120-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1120-2SC-27° 

2  H=4800 

          

257031020044  液压管总成（90°）10-L1220-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1220-2SC-28° 

2  H=5000 



          

257031020045  液压管总成（90°）10-L1345-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1345-2SC-29° 

2  H=5400 

          

257031020046  液压管总成（90°）10-L1380-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1380-2SC-30° 

2  H=5500 

          

257031020047  液压管总成（90°）10-L1646-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1648-2SC-31° 

2  H=6000 

          

257031020048  液压管总成（90°）10-L1870-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L1870-2SC-32° 

2  H=6500 

          

16  

257030520006  液压管总成（90°）10-L3875-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3875-2SC-24° 

1  H=4000 

          

257030520007  液压管总成（90°）10-L4100-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4100-2SC-24° 

1  H=4350 

          

257030520008  液压管总成（90°）10-L4200-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4200-2SC-24° 

1  H=4500 

          

257030520009  液压管总成（90°）10-L4400-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4400-2SC-24° 

1  H=4800 

          

257030520010  液压管总成（90°）10-L4500-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4500-2SC-24° 

1  H=5000 

          

257030520011  液压管总成（90°）10-L4775-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4775-2SC-24° 

1  H=5400 

          

257030520012  液压管总成（90°）10-L4845-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4845-2SC-24° 

1  H=5500 

          

257030520013  液压管总成（90°）10-L5075-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5075-2SC-24° 

1  H=6000 

          

257030520014  液压管总成（90°）10-L5350-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5350-2SC-24° 

1  H=6500 

                

                

                

                



257098501038 单附加管路（三级全自由）SINGLE ADDITIONAL TUBE(three stage full free) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

17  

257030520016  液压管总成（90°）10-L3825-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L3825-2SC-24° 

1  H=4000 

          

257030520017  液压管总成（90°）10-L4050-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4050-2SC-24° 

1  H=4350 

          

257030520018  液压管总成（90°）10-L4150-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4150-2SC-24° 

1  H=4500 

          

257030520019  液压管总成（90°）10-L4350-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4350-2SC-24° 

1  H=4800 

          

257030520020  液压管总成（90°）10-L4450-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4450-2SC-24° 

1  H=5000 

          

257030520026  液压管总成（90°）10-L4725-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4725-2SC-24° 

1  H=5400 

          

257030520027  液压管总成（90°）10-L4800-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L4800-2SC-24° 

1  H=5500 

          

257030520023  液压管总成（90°）10-L5025-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5025-2SC-24° 

1  H=6000 

          

257030520024  液压管总成（90°）10-L5300-2SC-24° 

Hydraulic pipe 

Assembly (90°) 10-

L5300-2SC-24° 

1  H=6500 

          

18  910100200015  螺栓 GB5785-M16x1.5x65-8.8 

Bolt GB5785-

M16x1.5x65-8.8 

2    

          

19  910400500010  弹簧垫圈 GB93-16 

Spring washer GB93-

16 

2    

          

20  910400100010  平垫圈 GB97.1-16-200HV 

Flat washer GB97.1-

16-200HV 

2    

          

21  257030520033  滑轮 Φ130x46(双槽) 

Pulley 

Φ130x46(Double slot) 

2    

          22  257030520034  衬套 Φ25xΦ17x26 Bushing Φ25xΦ17x26 2    

          23  257030510005  滑轮右挂板 Pulley right side plate 1    

 

  

 

        

24  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 

4    

          

25  910100300051  螺栓 GB5783-M12x35-8.8 

Bolt GB5783-

M12x35-8.8 

4    



          

26  910100300024  螺栓 GB5783-M8x30-8.8 

Bolt GB5783-M8x30-

8.8 

4    

          27  257031020028  聚丙烯管夹 Polypropylene clamp 4    

          

28  257031020003  管夹固定板 

Pipe clamp fixing 

plate 

2    

          

29  910100300023  螺栓 GB5783-M8x25-8.8 

Bolt GB5783-M8x25-

8.8 

8    

          

30  911000600010  喉箍 JB/T8870-(90-110) 

Hose hoops JB/T8870 

- (90-110) 

1    

          31  253631020005  胶管压板 Hose clamp 1    

          

32  257031020004  接头(锁定弯)10-2xM18x1.5-24° 

Joint (lock bend)10-

2xM18x1.5-24° 

2    

          33  257027520049  聚丙烯管夹 Polypropylene clamp 1    

          

34  910200200066  螺钉 GB70.1-M8x65-8.8 

Screw GB70.1-

M8x65-8.8 

2    

          

35  257030510001  液压钢管焊合(二联 24°) 

Hydraulic steel pipe 

welding (double 24°) 

1    

                      

                      

                      

                      

                      

                

          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    

                

                



257098501039 短起升油缸（三级全自由）SHORT LIFTING CYLINDER (three stage full free)  

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

A 257044518001  油缸 φ180xφ100x697.5 

Cylinder 

φ180xφ100x697.5 

1  H=4000 

        

  

A 257044518002  油缸 φ180xφ100x760 

Cylinder 

φ180xφ100x760 

1  H=4350 

          

A 257044518003  油缸 φ180xφ100x785 

Cylinder 

φ180xφ100x785 

1  H=4500 

          

A 257044518004  油缸 φ180xφ100x835 

Cylinder 

φ180xφ100x835 

1  H=4800 

          

A 257044518005  油缸 φ180xφ100x885 

Cylinder 

φ180xφ100x885 

1  H=5000 

          

A 257044518006  油缸 φ180xφ100x947.5 

Cylinder 

φ180xφ100x947.5 

1  H=5400 

          

A 257044518007  油缸 φ180xφ100x965 

Cylinder 

φ180xφ100x965 

1  H=5500 

          

A 257044518008  油缸 φ180xφ100x1098 

Cylinder 

φ180xφ100x1098 

1  H=6000 

          

A 257044518009  油缸 φ180xφ100x1210 

Cylinder 

φ180xφ100x1210 

1  H=6500 

          

B 257098510008  密封件修理包(短起升缸） 

Seal repair kit (short 

lifting cylinder) 

1    

          

1  ▲ 防尘盖 DBKI  110x114x8/11 

Dust cover DBKI 

110x114x8/11 

1    

          2  ▲ 挡圈 D100x116x3 Circlip D100x116x3 1    

          3  ▲ 轴封 100x115x9 Seal ring 100x115x9 1    

          4  ▲ 缸盖 Cylinder cover 1    

 

  

 

        

5  ▲ O 型圈 135x3.1 O-ring 135x3.1 1    

          

6  ▲ 挡圈 D130xφ125.5x1.5 

Circlip 

D130xφ125.5x1.5 

1    

          7  ▲ O 型圈 130x3.1 O-ring130x3.1 1    

          8  ▲ 活塞杆  Piston rod 1    

          9  ▲ 活塞总成 Piston assembly 1    

          

10  ▲ 孔用支撑环 D130x30x2.5 

Hole support ring 

D130x30x2.5 

1    

          

11  ▲ 挡圈 D130xφ115x3 

Circlip  

D130xφ115x3 

1    

          

12  ▲ 孔封 OSI  130x115x9 

Hole sealing OSI 

130x115x9 

1    

          

13  ▲ 缸体总成 

Cylinder block 

assembly 

1    



          14  ▲ 阀芯 Valve plug 1    

          15  ▲ 弹簧 spring 1    

                      

                      

                      

                      

                      

                      

                      

                

                

                

                

257098501040 起升油缸（三级全自由） LIFTING CYLINDER (three stage full free)  

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          

A 257044516001  

油缸（R）φ95xφ60x1287.5 

Cylinder (R) 

φ95xφ60x1287.5 

2 H=4000 

          

A 257044516002  

油缸（R）φ95xφ60x1400 

Cylinder (R) 

φ95xφ60x1400 

2 H=4350 

          

A 257044516003  

油缸（R）φ95xφ60x1450 

Cylinder (R) 

φ95xφ60x1450 

2 H=4500 

          

A 257044516004  

油缸（R）φ95xφ60x1550 

Cylinder (R) 

φ95xφ60x1550 

2 H=4800 

          

A 257044516005  

油缸（R）φ95xφ60x1600 

Cylinder (R) 

φ95xφ60x1600 

2 H=5000 

          

A 257044516006  

油缸（R）φ95xφ60x1737.5 

Cylinder (R) 

φ95xφ60x1737.5 

2 H=5400 

          

A 257044516007  

油缸（R）φ95xφ60x1772.5 

Cylinder (R) 

φ95xφ60x1772.5 

2 H=5500 

          

A 257044516008  

油缸（R）φ95xφ60x1887.5 

Cylinder (R) 

φ95xφ60x1887.5 

2 H=6000 

          

A 257044516009  

油缸（R）φ95xφ60x2025 

Cylinder (R) 

φ95xφ60x2025 

2 H=6500 

          

B 257098510007  

密封件修理包(标准起升缸） 

Seal repair kit 

(standard lifting 

cylinder) 

1 

  

 

  

 

        1  ▲ 活塞杆 Piston rod 1    

          2  ▲ 调整套 Adjusting bushing  1    

          3  ▲ 钢丝挡圈 Circlip 1    

          4  ▲ 孔用支撑环 80x20x2.5 

 bearing ring 

80x20x2.5 1    



          5  ▲ 孔封 80x70x6 Seal ring 45x35x6 1    

          6  ▲ 孔用挡圈 80x70x3 35 x45x3 block slice 1    

          7  ▲ 活塞 Piston 1    

          8  ▲ 铜套 Copper bushing 1    

          9  ▲ 钢丝挡圈 Circlip 1    

          10  ▲ 防爆阀 Anti-explosion valve 1    

          11  ▲ O 型圈 30x3.1 O seal ring30x3.1 1    

          12  ▲ 防尘圈 DKBI 60x74x8 Dust ring 1    

          13  ▲ 轴用密封圈 60X70X6 Seal ring 1    

          14  ▲ 缸盖 cylinder head 1   

          15  ▲ 导向套 Guide bushing 1    

          16  ▲ O 型密封圈 90x3.55 O seal ring 1    

          17  ▲ 钢背轴承 Bearing  1    

          18  ▲ 缸体 Cylinder 1    

                      

           

     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

      

        ··   



257098501041 货叉架装配（三级全自由门架）FORK CARRIER(three stage full free ) 

          

Item 

No. 

Part No. 名称 Description  Q'ty Remark 

          1  257040511001  挡货架焊合 Welding of shelves 1    

          2  257038013001  货叉架焊合(二级标准门架) 

Welding of cargo fork 

frame (secondary 

standard gantry) 1    

          3  910401300018  轴用弹性挡圈 GB894.1-35 

Elastic retaining ring 

for shaft GB894.1-35 2    

          4  940200100002  主滚轮 Φ102xΦ35x25.5 

Main roller Φ 102x Φ 

35x25.5 2    

          5  940200600019  侧滚轮轴头 ZT(50)-Φ35 

Side roller shaft head 

ZT (50)- Φ thirty-five 2    

          6  910400100013  平垫圈 GB97.1-22-200HV 

Flat washer GB97.1-

22-200HV 4    

          7  910100400048  螺栓 GB5786-M22x1.5x60-8.8 

Bolt GB5786-

M22x1.5x60-8.8 4    

          

8  

940200100058  主滚轮 Φ152.0xΦ55x45 

Main roller Φ 152.0x 

Φ 55x45 6    

          940200100059  主滚轮 Φ152.5xΦ55x45 

Main roller Φ 152.5x 

Φ 55x45 6    

          9  910401300026  轴用弹性挡圈 GB894.1-55 

Elastic retaining ring 

for shaft GB894.1-55 6    

 

  

 

        10  257044020004  衬套 bush 8    

          11  910400100008  平垫圈 GB97.1-12-200HV 

Flat washer GB97.1-

12-200HV 8    

          

12  

251038020017  垫圈 Φ22xΦ13x0.2 

Washers Φ 22x Φ 

13x0.2 8    

          251038020001  垫圈 Φ22xΦ13x0.8 

Washers Φ 22x Φ 

13x0.8 8    

          251038020016  垫圈 Φ22xΦ13x0.5 

Washers Φ 22x Φ 

13x0.5 8    

          13  940200200010  侧滚轮 Φ72-CD=70 

Side roller Φ 72 

CD=70 4    

          14  910400500008  弹簧垫圈 GB93-12 

Spring washer GB93-

12 8    

          15  910100400014  螺栓 GB5786-M12x1.25x50-8.8 

Bolt GB5786-

M12x1.25x50-8.8 8    

          16  910400100009  平垫圈 GB97.1-14-200HV 

Flat washer GB97.1-

14-200HV 8    

          17  910400500009  弹簧垫圈 GB93-14 

Spring washer GB93-

14 8    



          18  910100300063  螺栓 GB5783-M14x35-8.8 

Bolt GB5783-

M14x35-8.8 8    

                      

                      

           

 257098501042 电器系统/ELECTRONIC 

  

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1  921800100027  Sensor 

传感器 999666-

94810AAA 

1    

2  920200600010  Limit switch CZ-3108 限位开关 CZ-3108 1  Opiton 

3  920200300009  RV-166-1C25 RV-166-1C25 1  Opiton 

4  920200300004  Micro Switch(RZ-15GQ22-B3) 

微动开关 RZ-

15GQ22-B3 

4    

5  

921100100063  Display(3401T-12-96V) 仪表 3401T-12-96V 1  Curtis-F 

921100100045  Display(IDD-E-35CD17B) 

仪表 IDD-E-

35CD17B(配

Inmotion) 

1  Inmotion 7 

6  257033510003  Angle sensor JK501CG1 

角度传感器 

JK501CG1 

1    

7  

920200200033  Key 钥匙开关(一档双路) 1  双档通配 

920200200031  Key 钥匙开关(一档双路) 1  双档单配 

8  257033010024  AST Analog data collection terminal AST 模拟量采集终端 1  Inmotion 7 

9  920200100020  

Emergency StopSwitch(LAY39-01MJ-

RC) 

急停开关 LAY39-

01MJ-RC 

1    

10  251233020001  Integrated electrical box 集成电器盒 1    

11  920201000002  Pedal Switch(JK231) 脚踏开关 JK231 1    

12  920500100001  Horn(125-DC24V) 喇叭 125-DC24V 1    

13  920500100008  Horn(HYDZ-24V) 

喇叭蜂鸣器 HYDZ-

24V 

1  Opiton(Park) 

14  920500100008  Horn(HYDZ-24V) 

喇叭蜂鸣器 HYDZ-

24V 

1  

Opiton 

(safety belt) 

15  921900100017  DC-DC80V/24V 转换器 WDC300NI 1    

16  920200200026  EKS-E-C-CAN 

刷卡器 EKS-E-C-

CAN 

1  Opiton 

17  920200200065  Magnetic card 磁卡 1  配刷卡器 

18  921900100004  USB 转换器 DC24V 转 5V 1  Opiton 

19  920200800020  Warp Switch(YB-nuoli-003) 

翘板开关 YB-nuoli-

003 

1  Opiton 

20  920500100002  Buzzer(DJB-24B) 喇叭蜂鸣器 DJB-24B 1    

21  921700100005  Accelerator(FZ3-132-133) 加速器 FZ3-132-133 1    



22  

257033010001  

Controller Assembly(Inmotion 7-

4P80Q-96V) 

电控组件(Inmotion

系统-4P80Q-96V) 

1  Inmotion 7 

257033010002  

Controller Assembly(Curtis-F-4P80Q-

96V) 

电控组件(Curtis-F-

4P80Q-96V) 

1  Curtis-F 

23  

257033010004  Wire Harness(Inmotion 7-4P80Q-96V) 

车身线束(Inmotion 7-

4P80Q-96V) 

1  Inmotion 7 

257033010019  Wire Harness(Curtis-F-4P80Q-96V) 

车身线束(Curtis-F-

4P80Q-96V) 

1  Curtis-F 

            

            

            

            

                     

                     

 257098501042 电器系统/ELECTRONIC 

 

  
 

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

24  253633010007  Quadruple multiway valve harness 四联多路阀线束 1    

25  256933010055  Rear headlight and USB extension cable 

后大灯和 USB 延长

线 

1    

26  257033010007  Cable-B+-35-8-8-3300 线缆-B+-35-8-8-3300 1    

27  257033010008  Cable-B--35-8-10-3200 

线缆-B--35-8-10-

3200 

1    

28  257033010006  80Q power cable 80N 电源总线缆 1    

29  257033010009  Cable-U1-70-8-10-950 线缆-U1-70-8-10-950 1  

Travel system 30  257033010010  Cable-V1-70-8-10-900 线缆-V1-70-8-10-900 1  

31  257033010011  Cable-W1-70-8-10-850 线缆-W1-70-8-10-850 1  

32  257033010012  Cable-U2-70-8-8-2100 线缆-U2-70-8-8-2100 1  

Pump system 33  257033010013  Cable-V2-70-8-8-1950 线缆-V2-70-8-8-1950 1  

34  257033010014  Cable-W2-70-8-8-1900 线缆-W2-70-8-8-1900 1  

35  257033010015  Cable-U3-35-8-8-700 线缆-U3-35-8-8-700 1  

Steering system 36  257033010016  Cable-V3-35-8-8-750 线缆-V3-35-8-8-750 1  

37  257033010017  Cable-W3-35-8-8-800 线缆-W3-35-8-8-800 1  

            

                     

          

  

 

 

 

 

 

 

 

  

 

      



 

 257098501042 电器系统/ELECTRONIC 

 

  

 

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1  257034510002  

Left front roof guard frame light harness 

80N 

左前护顶架灯线束

80N 

1    

2  257034510003  

Right front roof guard frame light 

harness 80N 

右前护顶架灯线束

80N 

1    

3  257034510004  Rear combination light harness 80N 后组合灯线束 80N 1    

4  922000100001  Lamp PDL-LXZM-1 灯 PDL-LXZM-1 3    

5  922000100014  Lamp A-LJD-A1 灯 A-LJD-A1 2  点状蓝光灯 

6  922000100059  Lamp FLDJ-JSD-002 灯 FLDJ-JSD-002 2  示宽灯 

7  

922000100028  Lamp RB-L590-1 灯 RB-L590-1 2  直线红光界灯 

922000100027  Lamp RB-L590 灯 RB-L590 2  直线蓝光界灯 

8  

922000100014  Lamp A-LJD-A1 灯 A-LJD-A1 1  点状蓝光灯 

922000100028  Lamp RB-L590-1 灯 RB-L590-1 1  直线红光界灯 

922000100027  Lamp RB-L590 灯 RB-L590 1  直线蓝光界灯 

922000100032  Lamp OW-6202 灯 OW-6202 1  U 形红光界灯 

922000100041  Lamp OW-6202 灯 OW-6202 1  U 形蓝光界灯 

10  922000100071  Lamp FLDJ-WNBJD-001 灯 FLDJ-WNBJD-001 1    

11  256933010056  Rear armrest horn extension cord 后扶手喇叭延长线 1    

            

                 

            

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    



257098501043 电控组件/ELECTRONIC COMPONENTS—Inmotion 7 系统 

 

 

 
 

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1 921400100216  CONTROLLER ACS96L70-C35T 

控制器 ACS96L70-

C35T 

1    

2 257098537001  fuse 600A 熔断器 600A 1    

3 256698537003  contactor 80V/400A 接触器 80V/400A 1    

4 921400100216  CONTROLLER ACS96L70-C35T 

控制器 ACS96L70-

C35T 

1    

5 257098537001  fuse 600A 熔断器 600A 1    

6 256698537003  contactor 80V/400A 接触器 80V/400A 1    

7 253698537012  controller fan（25C-Inmotion-7 代） 

电控散热风扇总成

（25C-Inmotion-7

代） 

1    

8 921400100217 CONTROLLER ACS96M40-C23T 

控制器 ACS96M40-

C23T 

1    

9 257098537002  fuse 200A 熔断器 200A 1    

10 257098537003  contactor 80V/125A 接触器 80V/125A 1    

            

            

                 

            

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    

                 



257098501044 电控组件/ELECTRONIC COMPONENTS—Curtis-F 系统 

 

  

 

 

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1  921400100204  CONTROLLER AC-F10-A-96-650-101 

控制器 AC-F10-A-

96-650-101 

1    

2  920100100014  FUSE LINK^ 80 VOLT 500 Amp 保险丝 500A 1    

3  920700100006  SW200-583 80DC CO DUST 

接触器 DC80V-

SW200-583 

1    

4  920700100006  SW200-583 80DC CO DUST 

接触器 DC80V-

SW200-583 

1    

5  920100100014  FUSE LINK^ 80 VOLT 500 Amp 保险丝 500A 1    

6  921400100204  CONTROLLER AC-F10-A-96-650-101 

控制器 AC-F10-A-

96-650-101 

1    

7  257098537004  FAN ASSY FOR 80Q(NL) 

电控散热风扇总成-

Curtis 

1    

8  921400100203  CONTROLLER AC F4-A 96-150-201 

控制器 AC-F4-A-96-

150-201 

1    

9  257098537005  SW80B-2149 72VDC CO DUST 

接触器 DC80V-

SW80B-2149 

1    

10  257098537006  FUSE LINK^ 80 VOLT 125 Amp 保险丝 125A 1    

            

            

            

            

            

            

            

            

            

            

            

            

            

            

            

            

            

            

            

                 

            

 

     



 257098501045 蓄电池/BATTERY 

 

  

 

 

 

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1  

257037013001  Li-Battery 96V554Ah 

锂电池 96V554GF2

通用版 80N 

1    

257037013002  Li-Battery 96V690Ah 

锂电池 96V690Ah 通

用版 80N 

1    

257037013003  Li-Battery 96V618Ah 

锂电池 96V618Ah 通

用版 80N 

1    

257037013004  Li-Battery 96V840Ah 

锂电池 96V840Ah 通

用版 80N 

1    

257037013006  Li-Battery 96V412Ah 

锂电池 96V412Ah 通

用版 80N 

1    

257037013007  Li-Battery 96V554Ah（heating） 

锂电池 96V554Ah 加

热通用版 80N 

1    

257037013008  Li-Battery 96V690Ah（heating） 

锂电池 96V690Ah 加

热通用版 80N 

1    

257037013009  Li-Battery 96V618Ah（heating） 

锂电池 96V618Ah 加

热通用版 80N 

1    

257037013010  Li-Battery 96V840Ah（heating） 

锂电池 96V840Ah 加

热通用版 80N 

1    

257037013012  Li-Battery 96V412Ah（heating） 

锂电池 96V412Ah 加

热通用版 80N 

1    

2  

257037010001  Lead-Battery 96V945Ah 

牵引电池 96V-

9PZS945(火炬) 

1    

257037010002  Lead-Battery 96V810Ah 

牵引电池 96V-

9PZS810H(火炬) 1 

  

257037010003  Lead-Battery 96V720Ah 

牵引电池 96V-

9PZS720H(火炬) 1 

  

257037010004  Lead-Battery 96V1035Ah 

牵引电池 96V-

9PZS1035H(火炬) 1 

  

3  

257036512003 Li Charger96V200A(280-485V EN) 

安德普 96200-R320

五芯(三相 280～485

英文） 

1    

257036512004 Li Charger96V200A(176-256V USA) 

安德普 96200-R320

四芯(三相 176～256

美式） 1 

  

257036512005 Li Charger96V200A(356-520V USA) 

安德普 96200-R320

四芯(三相 356～520

通用） 

1    

257036512019  Lead Charger96V100A(360-440V EN) 

施能 96V100A(三相

400±10%V+REMA32

0 公头+五芯+英文) 

1    



257036512017  

Lead Charger96V100A(432-528V 

USA) 

施能 96V100A(三相

480±10%V+REMA32

0 公头+四芯+英文) 

1    

257036512013  Lead Charger96V130A(360-440V EN) 

施能 96V130A(三相

400±10%V+REMA32

0 公头+五芯+英文) 

1    

257036512025  

Lead Charger96V130A(432-528V 

USA) 

施能 96V130A(三相

480±10%V+REMA32

0 公头+四芯+英文) 

1    

            

                 

                 

            

 

 

 

 

 

 

     

257098501046 充电器/Charger 

 

  

 

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1  256898536501  DC output line DC 输出线 1    

2  256898536535  Copper Bar 铜排 1    

3  256898536509  Power module 电源模块 1    

4  256898536502  Button Switch 按钮开关 1    

5  256898536503  Button Switch 按钮开关 1    

6  256798536504  Electronic touch screen 电子触摸屏 1    

7  256898536536  ADY6318 Sheet Metal Housing ADY6318-钣金外壳 1    

8  256898536507  Metal waterproof cable joint 金属防水电缆接头 1    

9  256898536510  Circular fuse 圆形保险丝 1    

10  256898536537  Copper Bar 铜排 1    

11  256898536511  Relay 继电器 1    

12  256898536538  Copper Bar 铜排 1    

13  251198536501  PCBA Comm semi-finished products PCBA-Comm 半成品 1    

14  256898536539  Fan 风扇 1    

15  256898536504  ADY4143 Industrial Power Supply ADY4143 工业电源 1    

16  256898536505  Circuit breaker 断路器 1    

17  256898536506  Metal waterproof cable joint 金属防水电缆接头 1    

18  256898536540  Waterproof plug 防水插头 1    

            

                 

                 



256898501063 蓄电池/BATTERY 

 

 

 

 

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1  257098537007  BMS(A565-G) 定制版 BMS 1    

2  251198537016  Antenna 天线 1    

3  257098537008  MSD socket MSD 插座 1    

4  257098537009  MSD plug MSD 插头 1    

5  252198537031  LED metal indicator LED 指示灯 1    

6  252198537030  Buzzer 蜂鸣器 1    

7  257098537014  fuse 熔断器 1    

8  256098537009  Gold resistor 黄金电阻 1    

9  257098537010  Discharge cable assembly 放电线缆总成 1    

10  257098537011  Charging cable assembly 充电线缆总成 1    

11  257098537012  Amphenol 4-core aviation socket 安费诺 4 芯航空插座 1    

12  251198537024  Relay(precharge) 预充继电器 1    

13  252198537079  Relay(400A)(discharge) 放电继电器 1    

14  218098520013  Relay(300A)(recharge) 充电继电器 1    

15  252198537025  Current divider 分流器 1    

16  257098537013  DCDC DCDC 1    

            

            

            

            

            

            

            

            

            

            

            

            

            

            

            

                  

            

 

 

 

 

 

      

                  



 

256898501064 蓄电池/BATTERY 

  

序号

/NO 

编码/SN Name 名称 数量/QTY 备注/Remark 

1  257098537015  Battery 96V-9PZS945-A 

牵引电池 96V-

9PZS945(火炬)-A 

1    

 

257098537026  Battery 96V-9PZS810-A 

牵引电池 96V-

9PZS810(火炬)-A 

1    

 

257098537027  Battery 96V-9PZS720-A 

牵引电池 96V-

9PZS720(火炬)-A 

1    

 

257098537028  Battery 96V-9PZS1035-A 

牵引电池 96V-

9PZS1035(火炬)-A 

1    

2  257098537016  Battery 96V-9PZS945-B 

牵引电池 96V-

9PZS945(火炬)-B 

1    

 

257098537029  Battery 96V-9PZS810-B 

牵引电池 96V-

9PZS810(火炬)-B 

1    

 

257098537030  Battery 96V-9PZS720-B 

牵引电池 96V-

9PZS720(火炬)-B 

1    

 

257098537031  Battery 96V-9PZS1035-B 

牵引电池 96V-

9PZS1035(火炬)-B 

1    

3  257098537017  Battery cable assembly-A 蓄电池线缆总成-A 1    

4  257098537018  Battery cable assembly-B 蓄电池线缆总成-B 1    

5  257098537019  Battery connection cable assembly 蓄电池连接线缆总成 1    

6  257098537020  Battery cell96V-9PZS945Ah 

电池单体 96V-

9PZS945Ah 

48    

  257098537023  Battery cell96V-9PZS810Ah 

电池单体 96V-

9PZS810Ah 

48    

  257098537024  Battery cell96V-9PZS720Ah 

电池单体 96V-

9PZS720Ah 

48    

  257098537025  Battery cell96V-9PZS1035Ah 

电池单体 96V-

9PZS1035Ah 

48    

            


